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FCC TEST REPORT (802.11bgn)

According to

FCC Rules and Regulations Part 15 Subpart C

Applicant : Qualcomm Atheros, Inc.

1700 Technology Drive, San Jose,

Address CA 95110

Equipment : 802.11n 1x1 PCle Minicard transceiver

Model No. : AR5B95

FCC ID. . PPD-AR5B95

Trade Name : Atheros

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report
H ORIGINAL.
1 Additional attachment as following record:
Attachment No. | Issue Date Description
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant : Qualcomm Atheros, Inc.

1700 Technology Drive, San Jose,
Address CA 95110
Equipment : 802.11n 1x1 PCle Minicard transceiver
Model No. : AR5B95
FCC ID. . PPD-AR5B95

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2010).

The test was carried out on Oct. 06, 2011 at Cerpass Technology Corp.

Signature

]
| J 1 | | ;
N . | i AL

Hill Chen
EMC/RF B.U. Assistant Manager

Cerpass Technology Corp. Issued date : Oct. 14, 2011
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . .
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 .
51091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Processor Intel” ATOM N455 1.66GHz
LCD 10.1” Active TFT color LCD, resolution 1024 x 600, or 1366 x768(option)
Touch 4-wire Resistive touch
Memory DDR3 1GB Standard, Maximum 2 GB (1 x DDR3 SO-DIMM Slots)
Ethernet On board LAN chip 10/100/1000 BASE-T Gigabit Ethernet
Storage 2.5" type SATA HDD

1 * DB-15 VGA port

1 * RJ-45 LAN port

2 * Audio ports (1 * Line-out , 1 * MIC-in)

I/O Interface 3*USB 2.0

1*5in 1 card reader slot, support SD,MMC,MS,MS pro , XD

1 * express34 slot

1* SIMM slot
Expansion Options 2 * Mini PCl-e, Support wireless LAN and 3G Module(option)
Battery life 3 hours (estimated)
Operation System | Windows 7, Windows XP, XPe, Linux (ubuntu, Fedora) , WEPOS, POSReady
POS Base
Optional Charging Base
Peripherals EM-220 Jacket with MSR , RFID or Barcode scanner modules (1D or 2D)
VESA mount (75x75mm, 100x100mm)
Power Supply AC100~240V/DC12V, 36 watt power adaptor
Dimensions Physical:189mm (W) x268mm (H) x 25.7mm (T)
Weight Appox.1160g
Operating Temp 0°C ~ +40°C
Panel INNOLUX / BT101IW01
HDD WD / WD1600BEVT / 160GB
Adapter FSP / FSP036-RAC; DELTA / ADP-36EH C

2.2 RF Specifications

Frequency Range 2.4 ~2.4835 GHz
WLAN: USA, Canada and Taiwan: 1 ~ 11; Most European Countries: 1 ~ 13
Bluetooth: 79channels

Number of Channels

Modulation DSSS, OFDM, FHSS

Antenna Type PCB Antenna

Antenna Gain WLAN: 0.48dBi; Bluetooth: 1.31dBi
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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2.3 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n HT40
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437

2.4 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.

b. The complete test system included remote workstation, Monitor, iPod, Earphone, Flash
Memory, SD Card, Express Card and EUT for RF test. The remote workstation includes
Notebook.

c. The EUT was executed to keep transmitting and receiving data via Wireless.

d. The following test modes were performed for test:

¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
e 802.11n HT40: CHO3: 2422MHz, CH06: 2437MHz, CH09: 2452MHz

2.5 Description of Test System

Device Manufacturer | Model No. Description

Monitor PHILIPS 202P73 \F;Oevxeéggg"es';Jiglfjri‘;gdl'g?Slﬁ?m

iPod*2 Apple A1320 USB Cable, Shielding 1m

Earphone MIC MIC-4 Audio Cable, Shielding 1.35m

Flash Memory | TranScend JF150 2GB

SD Card TranScend N/A 2GB

Express Card N/A N/A N/A

Remote workstation

Notebook | SONY VPCEB25FW Power Cable, Unshielding 1.8m
Use Cable

Cable Quantity | Description

RJ45 1 Unshielding, 15m

Cerpass Technology Corp. Issued date : Oct. 14, 2011
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2.6 General Information of Test

Cerpass Technology Corp.

Test Site : 2F-11, No. 3, Yuan Qu St., (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location No0.68-1, Shihbachongsi, Shihding Township,

(OATS2-SD) : Taipei City 223, Taiwan, R.O.C.

FCC Registration Number : TW1049, TW1061, 488071, 390316

IC Registration Number : 4934B-1, 4934D-1

T-543 for Telecommunication Test

C-3328 for Conducted emission test

R-3013 for Radiated emission test

G-97 for radiated disturbance above 1GHz

ANSI C63.4-2009

FCC Part 15 Subpart C

Conducted: from 150kHz to 30MHz

Radiation: from 30MHz to 25,000MHz

The test distance of radiated emission from antenna to

VCCI Registration Number :

Test in Compliance with:

Frequency Range Investigated:

Test Distance:

EUT is 3 M.
2.7 Measurement Uncertainty
Measurement Item Measurement Frequency | Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE / NEUTRAL 4.44 dB
) . 30 MHz ~ 1,000 MHz Vertical / Horizontal | 3.93 dB
Radiated Emission - -
1,000 MHz ~ 18,000 MHz | Vertical / Horizontal | 5.18 dB
6 dB Bandwidth 7500 Hz
Maximum Peak
Output Power 1.4.dB
100kHz Bandwidth of 29 dB
Frequency Band Edges | ~~ '
Power Spectral Density | --- 2.2dB
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

WLAN
Antenna Type: PCB antenna
Antenna Gain: 0.48 dBi

Bluetooth
Antenna Type: PCB antenna
Antenna Gain: 1.31 dBi

Cerpass Technology Corp. Issued date : Oct. 14, 2011
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4. Test of Conducted Emission

4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2009
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 2.2. The interface cables and equipment positioning were
varied within limits of reasonable applications to determine the position produced maximum
conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

=3

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

a o

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Oct. 14, 2011
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4.3 Typical Test Setup

VAR pN===
: ° |
i ] 7'\ £ ? gocm !
E 4 UJ \ )
i 80cm — E
| oz/ —o |
|| LISN v LISN :
Y SIS J
4.4 Measurement Equipment
Instru_ment/ Model No. Manufacturer | Serial No. Calibration Valid Date
Ancillary Date
EMI Receiver R&S ESCI 100443 2011/02/08 2012/02/07
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2011/05/05 2012/05/04
LISN Schwarzbeck | NSLK 8127 | 8127-568 | 2011/08/24 2012/08/23
Cerpass Technology Corp. Issued date : Oct. 14, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 12 of 136
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45 Test Result and Data

Power . | AC 120V Pol/Phase | LINE
Test Mode . | 802.11g, CH1 Temperature :| 26 °C
Memo : | Adapter: FSP036-RAC Humidity 11 60 %
Test Date : | Oct. 04, 2011

100.0 dBu¥

\ FCC Pait-15 Class B Conduction[QF)
|

50

0.0

0.150 0.5 (MHz) 5 30.000
No. | ki) | (@Buv) | (dBVy | (@Buv) | (dBuvy | () | | PP
1 0.1660 012 48.60 48.72 65.15 |-16.43| QP P
2 0.1660 0.12 34.45 34.57 55.15 | -20.58| AVG | P
3 3.0820 0.30 26.20 26.50 56.00 |-29.50| QP P
4 3.0820 0.30 16.16 16.46 46.00 |-29.54| AVG | P
5 5.4980 0.40 29.58 29.98 60.00 |-30.02| QP P
6 5.4980 0.40 23.98 24.38 50.00 |-25.62| AVG | P
7 11.2500 0.63 29.61 30.24 60.00 |-29.76| QP P
8 11.2500 0.63 22.96 23.59 50.00 |-26.41| AVG | P
9 16.2260 0.83 37.81 38.64 60.00 |-21.36| QP P
10 16.2260 0.83 34.65 35.48 50.00 |-14.52| AVG | P
11 29.7660 1.36 39.73 41.09 60.00 |-18.91| QP P
12 29.7660 1.36 36.51 37.87 50.00 |-12.13| AVG | P
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode | 802.11g, CH1 Temperature :| 26 °C
Memo : | Adapter: FSP036-RAC Humidity 11 60 %
Test Date .| Oct. 04, 2011
100.0  dBuV
\ FCC Pat-15 Class B Conduction{QP]
|
a0
i
[IN1]
0.150 05 (MHz) 5 30.000
Frequency Factor | Reading Level Limit |Margin
No. | ""MHz) | (@Buv) | (dBuV) | (dBuWY) | (dBuV) | (dB) |P€*ctr|P/F
1 0.1860 0.12 39.25 39.37 64.21 2484 QP P
2 0.18860 0.12 12.58 12.70 54.21 4151 AVG | P
3 3.2080 0.30 29.60 29.90 56.00 |-26.10] QP P
4 3.2060 0.30 19.07 19.37 46.00 | -26.63] AVG | P
5 5.0420 0.39 29.74 30.13 60.00 |-29.87| QP P
6 5.0420 0.39 24.00 24.39 50.00 |-2561| AVG | P
7 16.1660 0.83 38.63 39.46 60.00 |-20.54) QP P
8 16.1660 0.83 34.90 35.73 50.00 |-14.27| AVG | P
9 23.1259 1.10 35.14 36.24 60.00 |-23.76| QP P
10 23.1259 1.10 31.35 32.45 50.00 |-17.55| AVG | P
11 29.7660 1.36 41.90 43.26 60.00 |-16.74] QP P
12 29.7660 1.36 38.68 40.04 50.00 996 | AVG | P
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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Power ;| AC 120V Pol/Phase ;| LINE
Test Mode : | 802.11n HT20, CH1 Temperature :| 26 °C
Memo : | Adapter: FSP036-RAC Humidity 1| 60 %
Test Date .| Oct. 04, 2011
1000 dBu¥
\ FCC Pait-15 Class B Conduction[QF]
|
h0
X
|
0.0
0.150 05 [(MHz) L 30.000
Frequency Factor | Reading Level Limit  |Margin
No. | " "MHz) ~ | (dBwV) | (dBuV) | (dBuY) | (dBuv) | (dB) |Pe¢|PF
1 0.1660 012 40.96 41.08 65.15 |-24.07| QP P
2 0.1660 012 19.84 19.96 55.15 |-35.19| AVG | P
3 5.3460 0.40 29.23 29.63 60.00 |-30.37( QP P
4 5.3460 0.40 23.67 24.07 50.00 |-25.93| AVG | P
5 11.2180 0.63 31.09 31.72 60.00 |-28.28( QP P
(5] 11.2180 0.63 24.99 25.62 50.00 |-24.38 AVG | P
7 16.1660 0.83 38.22 39.05 60.00 |-20.95 QP P
8 16.1660 0.83 34.80 35.63 50.00 |-14.37| AVG | P
9 22.9260 1.09 27.23 28.32 60.00 |-31.68| QP P
10 22.9260 1.09 2212 23.21 50.00 |-26.79| AVG | P
11 29.7660 1.36 41.63 42.99 60.00 | -17.01 QP P
12 29.7660 1.36 38.42 39.78 50.00 |-10.22| AVG | P
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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Power ;| AC 120V Pol/Phase ;| NEUTRAL

Test Mode : | 802.11n HT20, CH1 Temperature :| 26 °C

Memo : | Adapter: FSP036-RAC Humidity 11 60 %

Test Date . | Oct. 04, 2011

100.0 dBu¥Y
\ FCC Pait-15 Class B Conduction[QF)
|
5|4
0.0
0.150 05 [MHz) L1 30.000
Frequency | Factor | Reading | Level Limit  [Margin
No. | " MHz) = | (dBwv) | (dBuV) | (dBuV) | (dBuV) | (dB) |Pet°|PF
1 0.1580 0.12 49.33 49.45 65.56 |-16.11 QP P
2 0.1580 0.12 36.68 36.80 5556 |-1876| AVG | P
3 3.2580 0.32 29.11 29.43 56.00 |-26.57| QP P
4 3.2580 0.32 18.85 19.17 46.00 |-26.83| AVG | P
5 5.1300 0.39 29.74 30.13 60.00 |-29.87| QP P
(5] 5.1300 0.39 23.95 24.34 50.00 |-2566| AVG | P
7 16.1660 0.83 39.00 39.83 60.00 |-20.17| QP P
8 16.1660 0.83 35.28 36.11 50.00 |-13.89| AVG | P
9 23.1259 1.10 35.09 36.19 60.00 |-23.81 Qp P
10 23.1259 1.10 31.30 32.40 50.00 |-17.60| AVG | P
11 29.7660 1.36 42.05 43.41 60.00 |-16.59| QP P
12 29.7660 1.36 38.85 40.21 50.00 979 | AVG | P
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase .| LINE
Test Mode 802.11n HT40, CH3 Temperature :| 26 °C
Memo Adapter: FSP036-RAC Humidity 11 60 %
Test Date Oct. 04, 2011

1000 dBuwY

50

0.0

\

FCC Pait-15 Class B Conduction[QP]

0.150 0.5 [MHz) L 30.000
o | Pt | Faar Treatin ] Sove | iy | o [oovom o
1 0.2340 012 39.83 39.95 62.30 |-22.35| QP P
2 0.2340 012 25.77 25.89 52.30 |-26.41| AVG | P
3 2.4420 0.28 20.25 20.53 56.00 |-35.47| QP P
4 2.4420 0.28 7.84 8.12 46.00 |-37.88| AVG | P
5 5.3980 0.40 30.23 30.63 60.00 |-29.37| QP P
6 5.3980 0.40 24 .51 24.91 50.00 |-25.09| AVG | P
7 10.5700 0.61 29.15 29.76 60.00 |-30.24| QP P
8 10.5700 0.61 23.20 23.81 50.00 |-26.19| AVG | P
9 16.2300 0.83 37.46 38.29 60.00 |-21.71 QP P
10 16.2300 0.83 34.02 34.85 50.00 |-15.15| AVG | P
11 29.7660 1.36 41.83 43.19 60.00 |-16.81 QP P
12 29.7660 1.36 38.61 39.97 50.00 |-10.03| AVG | P

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power .| AC 120V Pol/Phase ;| NEUTRAL
Test Mode : | 802.11n HT40, CH3 Temperature :| 26 °C
Memo : | Adapter: FSP036-RAC Humidity 11 60 %
Test Date : | Oct. 04, 2011
100.0 dBuY

\ FCC Par-15 Class B Conduction[@P]
|

50

0.0

0.150 05 (MHz) 5 30.000
No- | "Wl " | @By | (aBuvy | @ouv) | dBuv) | (d) |oer PP
1 0.2300 0.12 40.84 40.96 62.45 |-21.49| QP P
2 0.2300 012 28.97 29.09 52.45 |-23.36| AVG | P
3 3.2780 0.32 28.14 28.46 56.00 |-27.54| QP P
4 3.2780 0.32 18.60 18.92 46.00 |-27.08| AVG | P
5 5.0220 0.39 30.44 30.83 60.00 |-29.17| QP P
6 5.0220 0.39 24.82 25.21 50.00 |-24.79| AVG | P
7 10.8740 0.62 30.59 31.21 60.00 |-28.79| QP P
8 10.8740 0.62 24.27 24.89 50.00 |-25.11| AVG | P
9 16.1660 0.83 38.02 38.85 60.00 |-21.15| QP P
10 16.1660 0.83 3469 35.52 50.00 |-14.48| AVG | P
11 29.7660 1.36 42.24 43.60 60.00 |-16.40| QP P
12 29.7660 1.36 39.00 40.36 50.00 | -964 | AVG | P
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase .| LINE
Test Mode | 802.11g, CH1 Temperature :| 26 °C
Memo . | Adapter: ADP-36EH C Humidity 11 60 %
Test Date : | Aug. 29, 2011
80.0 dBu¥Y

\ FCC Pat-15 Clazz B Conduchion[QP)

30

-20

0.150 0.5 (MHz] 5 30.000
No- | "Wl " | @By | (advy | @buv) | cBuv) | @) || PP
1 0.1500 0.11 32.00 32.11 6599 |-33.88| QP P
2 0.1500 0.11 19.86 19.97 5599 |-36.02| AVG | P
3 0.2100 0.12 31.93 32.05 63.20 |-31.15| QP P
4 0.2100 0.12 16.32 16.44 53.20 |-36.76| AVG | P
5 0.4980 0.13 32.64 32.77 56.03 |-23.26| QP P
6 0.4980 0.13 20.53 20.66 46.03 |-2537| AVG | P
7 4.5700 0.37 34.67 35.04 56.00 |-20.96| QP P
8 4.5700 0.37 17.67 18.04 46.00 |-27.96| AVG | P
9 13.9700 0.74 33.15 33.89 60.00 |-26.11| QP P
10 13.9700 0.74 24.01 24.75 50.00 |-25.25| AVG | P
11 244460 1.15 35.61 36.76 60.00 |-23.24| QP P
12 24.4460 1.15 25.38 26.53 50.00 |-23.47| AVG | P
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase :| NEUTRAL
Test Mode | 802.11g, CH1 Temperature :| 26 °C
Memo . | Adapter: ADP-36EH C Humidity 11 60 %
Test Date : | Aug. 29, 2011
80.0 dBuV

\ FCC Pant-15 Clasz B Conduction[BP)

30 W

-20

0.150 0.5 (MHz] 5 30.000
No. | i) | @Buv) | (@Bavy | (dBe) | (dBaky | () |2 | PP
1 0.1940 012 42.08 42.20 63.86 |-21.66| QP P
2 0.1940 012 35.59 35.71 53.86 |-18.15| AVG | P
3 0.2860 0.12 39.08 39.20 60.64 |-21.44| QP P
4 0.2860 0.12 29.12 29.24 50.64 | -21.40| AVG | P
5 0.6100 0.15 36.44 36.59 56.00 |-19.41| QP P
6 0.6100 0.15 21.27 21.42 46.00 | -24.58| AVG | P
7 4.9899 0.39 35.02 35.41 56.00 |-20.59| QP P
8 4.9899 0.39 19.18 19.57 46.00 | -26.43| AVG | P
9 14.6780 0.78 35.22 36.00 60.00 | -24.001 QP P
10 14.6780 0.78 23.29 24.07 50.00 |-25.93| AVG | P
11 24.4060 1.15 34.44 35.59 60.00 |-24.41| QP P
12 24.4060 1.15 2263 23.78 50.00 |-26.22| AVG | P
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‘ CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase .| LINE
Test Mode | 802.11n HT20, CH1 Temperature :| 26 °C
Memo . | Adapter: ADP-36EH C Humidity 11 60 %
Test Date : | Aug. 29, 2011
80.0  dBu¥
\ FCC Pait-15 Clasz B Conduction[QP]
|
{] T (!
l ;
30
-20
0.150 05 (MHz) 5 30.000
Freguency Factor | Reading | Level Limit |Margin
No. | " "(MHz) ~ | (dBuV) | (dBuV) | (dBuV) | (dBuV) | (dB) |P%%C"|PF
1 0.1940 0.12 38.14 38.26 63.86 | -25.60| QP P
2 0.1940 012 28.33 28.45 53.86 |-25.41| AVG | P
3 0.2980 012 36.17 36.29 60.30 |-24.01| QP P
4 0.2980 012 26.49 26.61 50.30 |-23.69| AVG | P
5 0.6660 0.15 31.00 31.15 56.00 |-24.85| QP P
6 0.6660 0.15 17.27 17.42 46.00 |-28.58| AVG | P
7 4.6979 0.37 33.60 33.97 56.00 |-22.03| QP P
8 4.6979 0.37 16.98 17.35 46.00 |-28.65| AVG | P
9 14.3380 0.75 34.99 35.74 60.00 |-24.26| QP P
10 14.3380 0.75 30.39 31.14 50.00 |-18.86| AVG | P
11 20.4980 1.01 31.57 32.58 60.00 |-27.42| QP P
12 20.4980 1.01 23.33 24.34 50.00 |-25.66| AVG | P
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase :| NEUTRAL
Test Mode | 802.11n HT20, CH1 Temperature :| 26 °C
Memo . | Adapter: ADP-36EH C Humidity 11 60 %
Test Date : | Aug. 29, 2011
800 dBuV

\ FCC Pat-15 Class B Conduction[QP)

30

-20

0.150 0.5 (MHz] 5 30.000
No- | "ivi” | (cBuv) | (dBuvy | (cBuv) | (dBav) | @) || PP
1 0.1900 0.12 41.99 4211 64.03 |-21.92| QP P
2 0.1900 0.12 34.20 34.32 54.03 |-19.71| AVG | P
3 0.2980 0.12 37.94 38.06 60.30 |-22.24| QP P
4 0.2980 0.12 28.50 28.62 50.30 |-21.68| AVG | P
5 0.6100 0.15 35.42 35.57 56.00 |-20.43| QP P
6 0.6100 0.15 18.81 18.96 46.00 |-27.04| AVG | P
7 4.8020 0.38 33.87 34.25 56.00 |-21.75| QP P
8 4.8020 0.38 17.23 17.61 46.00 |-28.39| AVG | P
9 14.8700 0.78 30.58 31.36 60.00 |-28.64| QP P
10 14.8700 0.78 22.25 23.03 50.00 |-26.97| AVG | P
11 20.2620 1.00 31.97 32.97 60.00 |-27.03| QP P
12 20.2620 1.00 24.79 25.79 50.00 |-24.21| AVG | P
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase .| LINE
Test Mode | 802.11n HT40, CH3 Temperature :| 26 °C
Memo . | Adapter: ADP-36EH C Humidity 11 60 %
Test Date : | Aug. 29, 2011
80.0 dBu¥Y

\ FCC Pat-15 Clazz B Conduction[QP]

.
30 ‘

-20

0.150 0.5 [MHz) 5 30.000
No- | "Wl " | @B | (aBuvy | (@b | (cBuv) | (e | oo | PF
1 0.1660 012 34.04 34.16 65.15 |-30.99| QP P
2 0.1660 012 22.10 22.22 55.15 |-32.93| AVG | P
3 0.3020 012 35.33 35.45 60.19 | -24.74| QP P
4 0.3020 012 20.43 20.55 50.19 |-29.64| AVG | P
5 0.4900 0.13 31.27 31.40 56.17 |-24.77| QP P
6 0.4900 0.13 17.49 17.62 46.17 | -28.55| AVG | P
7 4.5060 0.36 32.32 32.68 56.00 |-23.32| QP P
8 4.5060 0.36 17.82 18.18 46.00 |-27.82| AVG | P
9 14.3340 0.75 35.67 36.42 60.00 |-23.58| QP P
10 14.3340 0.75 30.89 31.64 50.00 |-18.36| AVG | P
11 23.2540 1.10 32.15 33.25 60.00 |-26.75| QP P
12 23.2540 1.10 24.40 25.50 50.00 |-24.50| AVG | P
Cerpass Technology Corp. Issued date : Oct. 14, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 23 of 136

FCCID : PPD-AR5B95



o

CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase :| NEUTRAL
Test Mode | 802.11n HT40, CH3 Temperature :| 26 °C
Memo . | Adapter: ADP-36EH C Humidity 11 60 %
Test Date : | Aug. 29, 2011
80.0 dBu¥

\ FCC Pait-15 Clazs B Conduction[QP]

3
30 ‘

20

0.150 0.5 (MHz) 5 30.000
No- | " | (@Buv) | (dbuvh | (dBu) | (@Buv) | (d) |°o | PP
1 0.1860 0.12 42.09 42.21 64.21 |-22.000 QP | P
2 0.1860 0.12 34.81 34.93 54.21 |-19.28| AVG | P
3 0.3980 0.13 37.14 37.27 57.89 |-2062| QP | P
4 0.3980 0.13 22.11 22.24 47.89 |-2565 AVG | P
5 0.5660 0.15 34.31 34.46 56.00 |-21.54| QP | P
6 0.5660 0.15 22.45 22.60 46.00 |-23.40| AVG | P
7 4.9699 0.39 32.29 32.68 56.00 |-23.32| QP | P
8 4.9699 0.39 16.55 16.94 46.00 |-29.06| AVG | P
9 14.7140 0.78 30.27 31.05 60.00 |-2895 QP | P
10 14.7140 0.78 22.85 23.63 50.00 |-26.37| AVG | P
11 247139 1.16 28.07 29.23 60.00 |-30.77| QP | P
12 247139 1.16 22.18 23.34 50.00 |-26.66| AVG | P

/"'____.-_:) B
Test engineer: IL//‘/;? AN
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines
in ANSI C63.4-2009.
Emissions radiated outside of the specified bands, shall be according to the general radiated
limits in 15.209 as following:

Frequency Field Strength Measurement Distance
(MH2z) (microvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~126 150 3
216~960 200 3
Above 960 500 3

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.
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5.3 Typical Test Setup
Below 1GHz Test Setup

Antenna

v Equipment under Test
—
e+ am —»|
0.8M
Turn Table
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
——
- 3m —»
(1.5ha
Turn Table
MWW,
=
x \ Abzarber
Ground Plane
Receiver
5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Calg);glon Valid Date

Amplifier Agilent 8447D 2944A10531 | 2011/01/21 | 2012/01/20

Bilog Antenna Schaffner CBL6112D 22242 2011/02/09 | 2012/02/08

EMI Receiver R&S ESCI 101200 2011/07/26 | 2012/07/25

Spectrum Analyzer R&S FSP40 100219 2010/11/05 | 2011/11/04

Horn Antenna EMCO 3115 31589 2011/05/02 | 2012/05/01

Horn Antenna EMCO 3116 31970 2011/06/21 | 2012/06/20

Preamplifier Agilent 8449B 3008A01954 | 2011/03/02 | 2012/03/01
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082

5.5 Test Result and Data

Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode . | 802.11g, CH1 Temperature : | 23°C
Memo . | Adapter: FSP036-RAC Humidity 1| 65 %
a0 Level (dBuvim) Date: 2011-10-06
FCC|CLASS-B
40 | 3 4
1 2
]
]
0 30 85. 140. 195, 250, Joa
Frequency (MHz)
Read Ant Tah
Ttem Fredqg Value Factor Besult Limit Margin Remark Fos= Pos=s
MH= dBuv dB/m dBuv/m  dBuV/m dB Cm Deg
i T2 .63 37.55 -5.41 31.1%7 40.00 -5.53 Feak 100 360
2 99,30 31.47 0.32 31.79 43 .50 -11.71 FPeak 100 360
3 120.75 32.20 7.46 39.66 43 .50 -3.584 Qp 100 360
4 195.55 39.90 o.05 39.95 43 .50 -3.55 QF 100 360
5 Z61.00 30.11 -5.01 Z5.10 46.00 —-20.90 Feak 100 360
] 293.45 32,12 -3.45 28.67 46.00 -17.33 FPeak 100 360
Notes

1. Result = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution kandwidth of test receiver/spectrum analveer is 12Z20KEH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, All emission helow 1GHz at 802.11bh/g/n wode are all the sawe,so0 the
202.11g/n mode chosen as representative in final test.

5. bLecording to technical experiences,all spurious emission of 8§02.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
1GH=,s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

&. The data iz worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %
0 Level (dBu'im) Date: 2011-10-06
FCC CLASS-B
]
2 3 4
40 1
]
DSDD 440, H80. F20. 860. 1000
Frequency {(MHz)
Fead int Tak
Item Freg Value Factor Fesulc Limit Margin Femark Fos Fos=
MH= dBuv dE/m dBuV/m  dBuV/m dE cm Deg
1 359.50 43 .45 -4.17 39.31 46.00 -6.69 Peak 100 0
2 391.00 40.54 -1.30 39.54 46,00 -6.46 Feak 100 u]
3 457.50 4z2.79 -3.66 39.13 45.00 -6.87 Peak 100 u]
4 EE3 .40 30.21 9.55 39.76 45,00 -6.24 Peak 100 u]
k Es7.00 37.12 5.58 42.70 4a6.00 -3.30 F 100 0
& £51.40 32.44 3.63 36.07 46,00 -9.93 Feak 100 u]
Notes=:

1. Eesult = Read Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0HEH=z
and wvideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fregquency below 1GH=.

4, 411 emiz=ion helow 1GHz at S02.11kh/og/n mmode are all the sSame, 3o the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are alwmost the same bhelow
15H=z,=z0 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The datsa i= worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11g, CH1 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %

0 Level {dBuvim) Date: 2011-10-06

FCC|CLASS.B

410

3 4
2
1 : B
0 30 85, 140. 195, 250. 304
Frequency (MHz)

Read Ant Tah
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
NH= dBuv’ dE/m dEuv/m dBuV/m dE cto Deg
1 62,45 39.55 -14.36 z25.19 40.00 -14.51 Peak 100 360
2 99,30 36,12 -8.30 27.82 43,50 -15.68 Peak 100 360
3 119.38 40,89 -10.70 30.19 43 .50 -13.31 Peak 100 360
4 195.55 40, 69 -11.6& Z29.03 43 .50 -14.47 Peak 100 360
5 241.20 33.25 -5.95 27.30 45.00 -15.70 Peak 100 360
6 293 .45 31.81 -5.82 Z5.99 46.00 -20.01 Peak 100 360

Notes:

1. Result = Read Valus + Factor

Z. Factor = Antenna Factor + Cable Loss - hmplifier

3. The rezolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wvideo bandwidth is 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, RAll emission helow 1GHz at S0Z2.1lbh/g/n mode are all the same,so the
20Z.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S0Z2.11g/n
wode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe helow
1GHz,s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

&. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11g, CH1 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %

0 Level (dBuvim) Date: 2011-10-06

FCC CLASS-B
A
L 5
3 4
UEDD 440. H80. F20. 860. 1000
Frequency {(MHz)
Read Ant Tah
Item Freg Value Factor Fesult Limit Margin FEemark Fos Fos
MH= dBuv dE/m dEuV/m dBEuV/m dE o Deg
1 326.60 34,22 -G6.586 37.36 44.00 -8.64 Peak 100 u]
2 359.50 4z.99 -7.21 35.78 46.00 -10.22 Peak 100 u]
3 391.00 37.89 -3.51 34.38 4¢5.00 -11.¢62 Peak 100 u]
4 457,50 32.87 0.74 33.61 45,00 -12.39 Peak 100 u]
5 5g87.00 31.34 7.58 38.92 44.00 -7.08 Peak 100 u]
& 91z.50 25.52 11.:258 39.80 46,00 -6.20 Peak 100 u]
Notes:

1. Fesult = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The rezsolution bhandwidth of test receiver/spectrum analyzer is 1Z20EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. A1l ewission kelow 1GHz at S02.1lk/g/n mode are all the same, 30 the
802.11g/n mode chosen az representative in final test.

5. Acocording to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe below
1GHz,s0 that the channel 1 or 3 (for HT40)was chosenh as representative
in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH1 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Level (dBuYm) Date: 2011-10-06
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
I]1I]I]I] H800. 10600, 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tak
Item Freqg Value Factor Fesult Limit Hargin Femark Fos Pos
MH=z dBuv dAB/m dBuW/m dBEuVW/m dE om Deg
1 4524.00 38.59 5.37 43 .96 74,00 -30.04 Peak 100 220
Notes:

1. Result = BEead WValue + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The rezolution bhandwidth of test receiver/spectrum analyzer iz 1Z0EHE=
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fredquency above
1GH=.

5. The rezsolution bandwidth of test receivers/apectrium analyzer iz 1MHE
and wideo bandwidth is 10Hz for Awverage detection at fredquency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode . | 802.11b, CH1 Temperature : | 23 °C
Memo Adapter: FSP036-RAC Humidity 1| 65 %
Level (dBuwim) Date: 2011-10-06
107
FCC|CLASS-B
FCC CLASS-B {AWG)
LT )
1
I]1I]l]I] 5800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Remark Pos= Fos=
NH= dABuW dE/m dBu/m dBuV/m dEb fad ] Dedg
1 45z24.00 35.71 3.71 4z .42 74.00 -31.58 Peak 100 175
MNotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=z
and wideo bandwidth iz 300kHz for Peak detection and Ouasi-peak
detection at fredquency below 1GHE.

4. The resolution bandvidth of test receiver/spectrum analyzer is 1MH=z
anhd wvideo bandwidth is 3MHz for Peak detection at frequency shove
1GH=.

5. The resolution bandwvidth of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth is 10H=z for Average detection at freguency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH®6 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Level (dBuvm) Date: 2011-10-06
107
FCC|CLASS-B
FCC CLASS-B (AVG)
LT )
1
I]1I]I]I] H800. 10600. 15400. 20200. 25000
Frequency {MHz)
Read Ant Takh
Item Freg Value Factor Fesulc Limit Margin Femark Fos Fos
MH=z dEuW dE/m dBuVW/m dBuV/m dE cr Deg
1 4374.00 39,59 G.36 45.95 74,00 -28.05 Peak 100 195
MNotes:

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wideo handwidth is 300kHz for Peak detection and Quasi-pesk
detection at fredquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at frequency shove
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyzer i=s 1MH=
and wvideo bandwidth i=s 10Hz for Average detection at frequency showve
1GH=.

6. The other emissions is too low to bhe measured.

7. The data i1s worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH6 Temperature 23°C
Memo Adapter: FSP036-RAC Humidity 65 %
Level (dBuvim) Date: 2011-10-06
107
FCC|CLASS-B
FCC CLASS-B {(AVG)
H4
1
I]1I]I]I] 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor Fesulc Limit Margin Remark FPos= Fos=
MH= dBuWr dE/m dBuW/m dBuV/m dE cm Deg
1 4574.00 44,17 4,50 45. 867 74,00 -25.33 Peak 100 360
Notes:

1. Result = Read Value + Factor

2. Factor = Antennha Factor + Cable Loss - Awplifier

3. The resolution bandwidth of teat receiver/spectrum analyzer iz 1Z0EHz
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyvzer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at frequency asbove
1GH=.

&. The other emissions is too low to he measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH11 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Level {(dBuvim) Date: 2011-10-06
107
FCC CLASS-B
FCC CLASS-B (AWG)
LT
1
I]1I]I]I] H800. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tak
Item Freqg Value Factor Fezult Margin Femark Pos= Pos=
MHz dABuVW dE/m dABuV/m dEuV/m dE cm Deg
1 4904.00 39.75 6.89 45,67 —-27.33 Peak 100 195
MNotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120KEH=
and wvideo bandwidth i=s 300kHz for Peak detection and Ouasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectruwn analyzer iz 1MHz
and wvideo bandwidth i=s 3MHz for Peak detection at frequency abhove
1GH=.

8. The resolution bandwidth of test receiver/spectruwn analyzer iz 1MHz
and wvideo bandwidth i=s 10Hz for Average detection at fregquency above
1GH=.

&. The other emissions is too low Lo bhe measured.

7. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase : | HORIZONTAL
Test Mode : | 802.11b, CH11 Temperature : | 23 °C
Memo . | Adapter: FSP036-RAC Humidity 1| 65 %
107 Level {dBuvim) Date: 2011-10-06
FCC CLASS-B
FCC CLASS-B {(AWG)
h
1
0 1000 H800. 10600, 15400. 20200. 25000
Frequency (MHz)
Fead int Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= ABuv dE/m dBuv/m dEuW/m dE i Deg
1 49z4.00 35.89 4.93 43 .92 74.00 —-30.03 Feak 100 135
Iotes

1. Eesult = Bead Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analveer iz 120KEH=
and wvideo bandwidch is 300kH= for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/sSpectrum analyzer iz 1MHz=
and wvideo bandwidch is 3HMHr for Peak detection at fredquency abhove
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyszer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at fredquency above
1GH=.

&. The other ewissions is too low to he measured.

7. The data 1= worse case.
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o

CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH1 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level (dBuVim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AWG)
a4
1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor Fesult Limit Hargin Femark Fos Fos
MH= dBuW dE/m dEuV/m  dBuV/m dE o Dedg
1 4g24.00 40,96 5,66 46,62 74,00 -27.38 Peak 100 2786

1. BResult = Fead Value + Factor

2. Factor = Antenna Factor 4+ Cakle Loss - Anplifier

3. The resolution bhandwidth of test receiver/sSpectrum analyzer iz 1Z0EH=z
atnd video bandwidth iz 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bhandwidth of test receiver/spectrum analyzer iz 1MHE
atd video bandwidrh iz 3MH= for Peak detection at fredquency sbove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 10H= for Average detection at frequency above
1GH=.

G. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH1 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level (dBuim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS B (AVG)
h4
1
0 1000 5800, 10600, 15400, 20200, 25000
Freguency {MHz)
Read Ant Tak
Item Freg Value Factor Fesult Margin Remark Pos Pos
MH= dEuv dE/m dBuV/m dE cm Deg
1 4524.00 35.55 5.66 44,24 —-29.78 Feak 100 256

Result = REead Value 4+ Factor

Factor = Antenna Factor + Cable Loss - wmwplifier
The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak

detection at freguency kelow 1GH=.

The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency sbove

1GH=.

The resolution handwidth of teat receiver/spectrum analyzer iz 1MH=
and wvideo handwidcth iz 10Hz for Average detection at fredquency shove

1GH=.

The other emwissions is too low to bhe measured.

The data is worse case.

Cerpass Technology Corp.
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o

CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH6 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Level {dBuYim) Date: 2011-08-26
107
FCC/CLASS-B
FCC CLASS-B (AVG)
LT |
1
0 1000 H800. 10600. 15400. 20200. 25000
Fregquency (MHz)
Read int Tah
Item Freg Value Factor Fesultc Limit Margin Femark Fos= Fos
MH= dEuv dE/m dEuV/m dBuV/m dE cm Deg
1 4574.00  37.90 5.54 43,74 74.00 -30.26 Peak 100 313
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - lmplifier

3. The rezolution bandwidth of teat receiver/apectrum analyzer iz 1Z0EH=
and video bandwidth iz 300kHz for FPeak detection and Juasi-peak
detection at fredquency helow 1GH=.

4, The resolution bandwidth of test receiver/spectrwn analyzer is 1MH=z
and video bandwidth is 3MHz for Feak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyeer is 1MH=z
and wvideo bandwidth is 10Hz for Average detection at frecquency shove
1GH=.

. The other emission=s iz too low to be measured.

7. The data i=s worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH6 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Level {(dBuYim) Date: 2011-08-26
107
FCC| CLASS-B
FCC CLASS-B (AWG)
LT )
1
I]1I]I]I] H800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Fesulc Limirt Margin FEemark Fos Fos
MH= dEuV dE/m dBuW/m dBuV/m dE I Deg
1 4574.00 42.85 5.54 45.72 74.00 -25.28 Feak 100 129
Notes:

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cakble Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency helow 1GH=.

4, The resolution bandwidth of test receiwver/spectrum analyzer is 1MH=
and video bandwidth is 3MH=z for Peak detection at fredquency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H=z for Average detection at fregquency above
1GH=.

6. The other emissions is too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH11 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level (dBuWim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
I]1I]I]I] 5800. 10600, 15400. 20200. 25000
Fregquency (MHz)
Fead int Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos= Fos
MH= dEuv dE/m dBuV/m dBEuW/m dE cm Deg
1 4924 00 35.01 6.02 42 .03 74,00 -31.97 Peak 100 3Z6
Notes
1. Result = Read Value + Factor
2. Factor = Antennha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and wideo bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at fredquency below 1GHE=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wideo bandwidth i=s 3MHz for Peak detection at fregquency ahowve
1GH=.

5. The resolution bandwidth of
and wideo bandwidth is 10H=z
1GH=.

6. The other ewmissions i=s too low to be measured.

7. The data is worse case.

test receiver/spectrum analyzer is 1MHz
for Lverage detection at fredquency above
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode : | 802.11g, CH11 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level {(dBuVYim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read int Tab
Item Freg Value Factor Result Limit Margin Femark Fos Fos
NH= dEuv dE/m dBuV/m dEul/m dEb om Deg
1 49z4 .00 41.45 f.02 47 .47 74,00 -26.53 Peak 100 11z
MNotes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=z
and video bandwidth is 300kH= for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resoclution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth i=s 3MHz for Peak detection at fregquency showve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 10Hz for Average detection at fregquency above
1GH=.

&. The other emissions is too low to be measured.

7. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11n HT20, CH1 Temperature : | 23°C
Memo . | Adapter: FSP036-RAC Humidity 1| 65 %
0 Level (dBuvim) Date: 2011-10-06
FCC CLASS B
40 | 3 4
2
1 5 A
u3ﬂ 85. 140. 105, 250. 305
Frequency (MHz)
Eead Ant Tab
Iterm Fredqg Value Factor Fesult Limit Margin Remark Fos= Fos
MH= ABui dE/m dBuW/m dBEuv/m dE cm Deg
1 63.55 35.74 -7.91 27.83 40.00 -12.17 Peak 100 360
2 105.38 3Z.53 1.22 33.75 43 .50 -9.75 Peak 100 360
3 121.30 31.48 T.12 38.60 43 .50 -4.390 Qp 100 360
4 195.55 39.62 o.05 39.67 43 .50 -3.83 QF 100 360
5 261,00 JZ2.46 -5.01 27.45 46,00 -15.55 Feak 100 Ja0
& 293.45 3Z.69 -3.45 29.24 46,00 -16.76 Peak 100 360
Notes

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and wideo bandwidth iz 300kH=z for Peak detection and Quasi-peak
dercection at fredquency below 1GH=z.

4, All emwission below 1GHz at 802.11b/g/n mode are all the samwe,so the
Z02.11g/n mode chozen a2 representative in final test.

5. Aocording to technical experiences,all spurious ewission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same bhelow
15H=z,s0 that the channel 1 or 3(for HT40)was chosen s= representative
in final test.

. The dats is worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %
0 Level {(dBuv/m) Date: 2011-10-06
FCC CLASS-B
A
3
1 4 5
40 5
uﬂﬂﬂ 440. H80. F20. 860. 1000
Frequency (MHz)
Fead int Tab
Itetn Freqg Value Factaor Re=zult Limit Margin Femark Fo= Fo=
MHEz dBuv dE/m dBuW/m dBuW/m dE CIn Deg
1 326.60 43.77 -4.42 39.35 46.00 —-6.65 Peak 100 u]
Z 359.50 41.03 -4.17 36.86 46.00 -9.14 Peak 100 u]
3 391.00 41,77 -1.30 40,47 46,00 -5.53 Peak 100 u]
4 457.50 43 .65 -3.660 39.99 46,00 -6.01 Feak 100 u]
5 5zz.60 36.77 2.22 35.99 46.00 -7.01 Peak 100 u]
& 587.00 36.50 5.58 4z .08 46,00 -3.592 2p 100 u]
Hotes:

1. Result = Read Walue + Factor

2. Factor = Antenhs Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyeer is 120EH=
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. kll emission helow 1GHz at 802.11kh/g/n mode are all the sames,so0 the
Z0Z.11g/n wode choSfen as representative in final test.

5. Aleecording to technical experiences,all spurious emission of 802.11gfn
mode at channel 1,6,11 or 5,6,9 (for HT40) asre almost the same helow
15Hz,=20 that the channel 1 or 3 (for HT40)wss chosen as representative
in final test.

6. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase : | HORIZONTAL
Test Mode : | 802.11n HT20, CH1 Temperature : | 23°C
Memo . | Adapter: FSP036-RAC Humidity 1| 65 %

0 Level (dBuv/m) Date: 2011-10-06

FCC CLASS-B
40
3
1 2 2 2
f
030 85, 140. 195, 2450, Jos
Frequency (MHz)
Fead int Tah
Itcetn Fredqg Value Factor Re=ulc Limit Margin Remark Fao= Fo=
MHz dAEuv dE/m dEuV/m dBuV/m dE cn Deg
1 60.80 40.17 -13.95 Z6E.22 40.00 -13.78 Peak 100 360
2 95.00 35.00 -10.26 27.74 43 .50 -15.76 Peak 100 360
3 120.75 358.98 -10.20 28.78 43 .50 -14.72 Peak 100 360
4 195.55 35.17 -11.66 Z26.51 43.50 -15.599 Feak 100 360
5 ZZ25.00 34.74 -5.55 Z8.19 46.00 -17.81 Peak 100 360
3 274.75 31.44 =-7.44 z4.00 45.00 -2z .00 Peak 100 360
Notes

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Mwmplifier

3. The resolution bhandwidth of test receiver/spectrum analyeer iz 1Z0KH=
and video bandwidth is 300kHz for Peak detection and Ouasi-peak
detection at fregquency helow 1GH=.

4, All emission helow 1GHE at S0Z.11b/g/n mode are all the Zame, 2o the
80Z.11g/n mode chosen as representative in final test.

5. Adocording to technical experiences,all spurious emission of S802.11lgfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
1%H=z,=s0 that the channel 1 or 3 (for HT30) was chosen as representative
in final test.

6. The data is worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %

0 Level (dBuWim) Date: 2011-10-06

FCC CLASS-B
f
3
40 ] 2 5
4
DSDD 440. 580. 720, 860. 1000
Frequency (MHz)
Read Ant Tah
Item Fredg Value Factor Fesult Limit Margin Remark Faos Fos=
MH= dBuW dbB/m dBuV/m  dBuV/m dBb fovi] Dedg
1 JZ6.60 43.389 -6.86 36.53 46,00 -9.47 Feak 100 u}
2 391.00 41.71 -3.51 358.:20 46,00 -7.80 Feak 100 u}
3 587 .00 3z2.51 7.58 40.09 46.00 -5.91 QF 100 u}
4 651.40 29.33 4.04 33.37 46,00 -1Z.63 Feak 100 u}
5 833 .40 24.73 13.72 3G.45 46,00 -7.55 Feak 100 u}
[ 91z .50 29.93 11.25 41.:21 45,00 -4.78 oF 100 u}
Notes:

1. Eesult = Eead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EH=
and wideo bandwidth i= 300kHz for FPeak detection ahd Quasi-peak
detection at fredquency below 1GH=.

4. All emission below 1GHz at S0Z2.11lbh/g/n mode are all the same,so the
G02.11g/n wode chosen as representative in final test.

5. Acecording to technical exXperiencesz,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are altmost the sawe below
1GHz, =0 that the channel 1 or 3 (for HT40) was chosen as representatiwve
in final test.

6. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH1 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level (dBuvim) Date: 2011-08-26
FCC|CLASS-B
FCC CLASS-B {AVG)
A4
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz)
Fead Ant Tah
Item Fredg Value Factor Fezulc Hargin Eemark Fos Pos
MH= dBuvf dB/m dBuW/m dE i Deg
1 45z24.00 39.49 E.66 45,15 -28.85 Feak 100 z19

Result = Bead Value + Factor

Factor = Antenna Factor + Cable Loss - Awplifier
The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and wvideo bandwidth iz 300kH=z for Peak detection and Quasi-peak

detection at fredquency below 1GH=.

The resolution bhandwidth of test receiver/spectrum analyveEer iz 1MHE
and wideo bandwidth is 3MH=z for Feak detection at fregquency above

1GH=.

The resolution bandwidth of test receiwver/spectrum analyzer iz 1MHz
and wideo bandwidth is 10H=z for Average detection at frequency sbove

1GH=.

The other emissions is too low to be measured.

The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH1 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Lewvel {dBuvim) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AVG)
Lt}
1
u1ﬂﬂﬂ H800. 10600. 15400. 20200. 25000
Fregquency (MHz)
Read Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Pos Fos
MH=z dABuv dE/m dEuv/m  dBuV/m dE cm Ded
1 48z24.00 38,59 5.66 44,25 74,00 -29.75 Peak 100 267
Notes
1. Result = Read Value + Factor

2. Factor =

Antenna Factor + Cabhle Loss - Amplifier

3. The resolution bandwvidth of test receiver/spectrum analvzer iz 1Z0KH=
and wideo bandwidth i= 300kHz for Peak detection ahd Quasi-peak
detection at fredquency helow 1GH=.

test receiver/spectrum analyzer is 1MHz

for FPeak detecticn at fredquency ahowve

4. The resolution bandwidth of
and wvideo bandwidth i= 3MH=
1GH=.

5. The resolution bandwidrch of
and wvideo handwidrth i= 10H=
1GH=.

test receiver/spectrum analyzer is 1MHzZ
for bverage detection at fregquency abowve

f. The other emissions is too low to he measured.

7. The data 1= worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11n HT20, CH6 Temperature : | 23°C
Memo . | Adapter: FSP036-RAC Humidity 1| 65 %
7 Level (dBuim) Date: 2011-08-26
FCC CLASS.-B
FCC CLASS-B {AVG)
54
1
u1ﬂﬂﬂ 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freqg Value Factor Fesultc Limit Margin Femark Fos Pos
MH= dBuv dEB/m dBuW/m dBuVim dE cIn Deg
1 4574.00 39.79 5.84 45,63 74,00 -28.37 Feak 100 168
Notes
1. Result = BRead Value + Factor
2. Factor = Antenna Factor + Cable Loss - bmplifier
3. The rezolution bandwidth of test receiver/spectrum analyzer iz 1Z0KHEz
ahd wideo bandwidth iz 300kHz for FPeak detection and Quasi-peak
detecticon at fredquency helow 1GH=.
4, The resolution bandwidth of test receiver/spectrum analyeer is 1MH=
and video bhandwidth is 3MHz for Peak detection at frequency above
1GH=.
5. The rezsolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth i= 10H=z for ALverage detecticn at Ifredquency above
1GH=.
6. The other emissions is too low to he measured.
7. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH6 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level {(dBuWim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B {AVG)
LT |
1
0 1000 5800. 10600, 15400, 20200, 25000
Frequency {(MHz)
Fead int Tab
Item Freqg Value Factor Fe=zult Margin Remark Pos= Fo=
MH= dEuvf dE/m dBuW/m dBuWim dE cm Deg
1 45374.00 42,385 S5.54 45.7a -25.28 Feak 100 165

Result = Read Walue + Factor

Factor = Antenna Factor + Cable Loss - Awplifier
The resolution bhandwidth of test receiver/spectrum analyezer is 1Z0EH=z
and wideo bandwidth is 300kH=z for Peak detection and Cuasi-peak

detection at fredquency below 1GH=.
test receiver/spectrum snalyzer is 1MH=
for Peak detection at frecquency ashove

The resolution bandwidth of
and wideo bandwidth is 3HMH=
1GH=.
The resolution bandwidth of
and wideo bandwidth is 10H=z
1GH=.

The other emissions is too low to be measured.

The data is worse case.

test receiver/spectrum analyzer is 1MH=
for Average detection at freguency asbowve

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH11 Temperature 23°C
Memo Adapter: FSP036-RAC Humidity 65 %
Level {(dBuvm) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (A\WG)
hH4
1
I]1l]l]l] H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tab
Iterm Freg Value Factor Result Limit Margin Remark Fos= Pos=
MH= dBEuv dE/m dEuV/m dBuVW/m dE o Deg
1 4924.00 35.99 .02 45.01 74,00 -258.99 FPeak 100 1658
Notes:

1. REesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resclution handwidth of test receiver/spectrum analyzer is 120KH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer i=s 1MHz
and wideo bandwidth is 3MHz for Peak detection at fregquency shove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and wvideo bandwidth is 10Hz for Average detection at frequency above
1GH=.

6. The other ewissions is too low to bhe measured.

7. The dats i= warse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH11 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Lewvel {dBuvm) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
0 1000 H800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tah
Item Freq Value Factor Fesulc Limit Margin Femark Fos Fos
MH= dBuv dE/ o dBui/rn dBuWV/m dE cm Dedg
1 4924.00 39.16 6.0z 45.15 74.00 -28.82 Feak 100 165
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 12Z0KH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. The resolution bhandwidth of test receiver/spectrum analyzer is 1MHz
and wideo bandwidth is 3MHz for FPeak detection at frequency shove
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyezer is 1MHz
and wideo bandwidth is 10Hz for Average detection at frequency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase . | VERTICAL
Test Mode . | 802.11n HT40, CH3 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %
0 Level (dBuYm) Date: 2011-10-06
FCC CLASS-B
40 | , 4
UBU 85. 140. 105, 250. 304
Frequency {(MHz)
Fead Ant Tak
Item Freg Value Factor Result Limit Margin Remark Pos Pos=
MH= dABuv dE/m dEuW/m dBEuv,/m dE o Deg
1 a0, 80 i5.2n -5.53 29.73 40.00 -10.27 Feak 100 360
2 T1.80 34.96 -6.53 258.43 40.00 -11.57 Peak 100 360
3 1z20.75 30.27 .46 37.73 43 .50 =-5.77 QF 100 360
4 195.55 39.64 0.o5 39.69 43 .50 -3.81 QF 100 360
5 261.00 32.98 -5.01 27.97 46.00 -15.03 Peak 100 360
G 293.45 32 .44 -3.45 25.99 46.00 -17.01 Feak 100 3e0
Notes:

1. Re=sult = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, All emwission below 1GHz at 802.11b/g/n mode are all the =ame,=o the
g02.11g/n wode chosen a3 representative in final test.

5. According to technical experiences,all spurious emission of 302.11gf/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
1GH=z,=20 that the channel 1 or 3 (for HT40) was chosen as representative
in final te=st.

6. The data i=s waorse case.
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o

Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase . | VERTICAL
Test Mode . | 802.11n HT40, CH3 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %
0 Level (dBuYm) Date: 2011-10-06
FCC CLASS-B
1 ]
10 2 3 4
g
DSDD 440. 580. 720. 860. 1000
Frequency (MHz)
Fead int Tab
Item Freg Value Factor Fesult Limit Hargin FEemark Fos Fos
MH= dBuv dB/m dBuV/m dBuV/m dE om Deg
1 391.00 42.26 -1.30 40.96 46,00 -5.04 QF 100 u}
2 457.50 41.74 -3.66 3g8.08 46.00 -7.92 Peak 100 u}
3 5535.40 28.55 9.55 358.10 46.00 -7.50 Peak 100 u}
4 651.40 34.41 3.63 3ig.04 4a6.00 -7.5986 Feak 100 u}
5 735.40 24.76 11.32 JjG.0s8 46,00 -9.,92 Feak 100 u}
& 540.40 24.88 15.558 40,46 46,00 -5.54 QF 100 u}
Hotes=:

1. Result = Eead Value + Factor

2. Factor = Antenna Facrtor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analvezer is 120KEHz
and wvideo bandwidth is J00kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, Ahll emwission below 1GHz at 802.11b/g/n mwode sre all the zamwe,sSo the
202.11g/n mwode choZen as representative in final test.

5. bLpeording to technical experiences,all spurious emission of 30Z.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same helow
15Hz,=s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

&. The data is worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode . | 802.11n HT40, CH3 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %
0 Level (dBuvimj) Date: 2011-10-06
FCCCLASS-B
10
<] 5
1 2 4 5
u3ﬂ 85, 140, 195. 2460, 305
Frequency (MHz)
Read int Tak
Item Freg Value Factor Fesult Limit Margin Femark Fos Pos
MH= dBuv dB/m dBuWV/m dBuWV/m dE o Ded
1 63.55 39.14 -14.64 24 .50 40.00 -15.50 Peak 100 360
2 S6.00 37.05 -10.26 Z6.79 43 .50 -16.71 Feak 100 360
3 119.38 40,59 -10.70 Z29.89 43 .50 -13.61 Feak 100 360
4 152 .63 37.51 -12.17 25.34 43 .50 -15.16 Feak 100 360
5 241.20 36.42 -5.95 30.47 45.00 -15.53 Peak 100 360
] 293.45 32.72 -5.582 Z6.90 45,00 -19.10 Feak 100 360
MNotes:

1. Re=sult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The rezolution bandwidth of tezst receiver/spectrum analyzer iz 1Z0EHz
and video bhandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, Rll emission khelow 1GHz at 802.1lkh/o/n mode are all the same,so the
20Z.11g/n mode chosen as representative in final test.

5. hooording to technical experiences,all spurious ewission of S02.11g/n
mode &t channel 1,6,11 or 3,6,9 (for HT40) are almost the same below
15Hz,s0 that the channel 1 or 3 (for HT40)was chosen as repressntative
in final test.

6. The data is worse case.
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o

Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode . | 802.11n HT40, CH3 Temperature : | 23°C
Memo Adapter: FSP036-RAC Humidity 1| 65 %
0 Level (dBuim) Date: 2011-10-06
FCC CLASS-B
anf 3
203 4 6
u3ﬂﬂ 440. H80. 720. 860. 1000
Frequency {(MHz)
Read int Tah
Item Freg Value Factor Result Limit Margin Femark Pos Pos
NH= dBuv dE/m dBuVim  dBuVim dE o Deg
1 326.60 45,68 -G6.86 3g8.82 46,00 -7.18 Peak 100 u]
2 359.50 42 .44 -7.21 35.23 46.00 -10.77 Peak 100 u]
3 391,00 38.63 -3.51 3E5.12 4,00 -10.88 Peak 100 u]
4 522,60 30.11 3.51 33.92 46.00 -1z .08 Peak 100 u]
k sa7.00 32.05 7.58 39.63 45,00 -6.37 Peak 100 u]
& 651,40 29,36 4.04 33.40 46.00 -12.60 Peak 100 u]
otes:

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiver/spectrum analvezer is 1Z0EKEH=
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4, All emizzion below 1GHz at 802.11b/g/n mode are all the Zame,=so the
802.11g/n mode chosen as representative in final test.

5. Acecording to technical experiences,all spurious emission of S02.11g/n
wmode at channel 1,6,11 or 3,6,9(for HT40] are almost the same helow
1GHz,=s0 that the channel 1 or 3 (for HT40) was chosen as representatiwve
in final testc.

6. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH3 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level (dBuvim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AWG)
4
1
0 1000 H800. 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Hargin Femark Fos Fos
MH=z dBuv dE/m dEul/m dBEuVY/m dEb o Deg
1 4544.00 39.95 5.74 45,72 74,00 -25.28 Feak i0a 165

Result = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

The rezolution bandwidth of test receiver/apectrum analyzer is 120EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

The rezolution bandwidth of test receiver/zspectrum analyzer i= 1MH=
and wideo bandwidth is 3MHz for Peak detection at frequency asbowve
1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at frequency above
1GH=.

The other emissions is too low to he measured.

The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11n HT40, CH3 Temperature : | 23°C
Memo . | Adapter: FSP036-RAC Humidity 1| 65 %
107 Level {dBuvim) Date: 2011-08-26
FCC CLASS.B
FCC CLASS-B (AVG)
LT |
1
I]1l]l]l] 5800. 10600. 15400, 20200. 25000
Frequency {(MHz)
Read Ant Takb
Item Fredqg Value Factor Fesulc Limitc Hargin Femark Fos Fos
MH=z dEuv’ dE/m dEuV/m dBuV/m dE o Deg
1 4544.00 37.90 5.74 43 .64 74,00 -30.36 Feak 100 165
Notes
1. Result = Read WValue + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.
4., The resolution bandwidth of test receiver/zpectrum analyzer is 1MHE
and wideo bandwidth is 3MHz for Peak detection at fregquency sbowve
1GH=.
5. The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth i= 10Hz for Average detection at frequency showve
1GH=.
6. The other emissions 1is too low to be measured.
7. The data iz worse case.
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o

CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH6 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Lewvel {dBuvm) Date: 2011-08-26
107
FCC|CLASS-B
FCC CLASS-B (AVG)
LT )
1
I]1l]I]I] HE00. 10600. 15400. 20200. 25000
Frequency {MHz)
Fead Ant Tak
Item Freg Value Factor Fesulc Limit Margin Femark Pos Pos
MH= dEuv dE/m dBuVW/m  dBuW/m dE o Deg
1 4374.00 39,87 5.54 45.71 74,00 -28.29 Peak 100 1a8
MNotes
1. Result = Read Values + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fregquency sbowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at fregquency sbowve
1GH=.

&. The other emissions is too low to be measured.

7. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH6 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
107 Level {dBulvimy) Date: 2011-08-26
FCC|CLASS-B
FCC CLASS-B {(AVG)
54
1
I]1I]I]I] H800. 10600. 15400, 20200. 25000
Frequency {(MHz)
Read Ant Tab
Item Freg Value Factaor Fesult Limit Margin Femark Fas=s Faos
MH= dBuv dE/ dBuV/m  dBuY/m dE c Deg
1 4574.00 39.59 5.54 45.43 74,00 -28.57 Feak 100 165
MNotes
1. Result = BEead Value + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The rezsolution bhandwidth of test receiver/spectrum analyzer i=s 120EH=
and wideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolutionh bandwidth of test receiver/spectrum analvezer is 1MH=
atnd wideo bhandwidth i=s 3MH= for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
ahd wvideo bandwidcth is 10H= for Average detection at Ifredquency above
1GH=.

&6. The other emissions is too low to be measured.

7. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11n HT40, CH9 Temperature : | 23°C
Memo . | Adapter: FSP036-RAC Humidity 1| 65 %
107 Level (dBuvim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
H4
1
I]1I]I]I] H800. 10600. 15400, 20200. 25000
Frequency {(MHz)
Fead Ant Takb
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBui dE/m dBui/m dBEuW/m dE cm Deg
1 4904.00 39.14 5,92 45.06 74.00 -25.94 Feak 100 165
MNotes
1. Result = Eead Values + Factor
2. Factor = Antenna Factor + Cable Loss - Lwplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 120EKEHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.
4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at frequency shove
1GH=.
5. The resoclution bhandwidth of test receiver/sSpectrum ahalyzer is 1MHz
and wideo bandwidth is 10Hz for Average detection at frequency abowve
1GH=.
6. The other emissions i=s too low to be measured.
7. The data i= worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH9 Temperature 23 °C
Memo Adapter: FSP036-RAC Humidity 65 %
Level (dBuvim) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AWVG)
LT
1
I]1I]I]I] H800. 10600, 15400. 20200, 25000
Frequency {(MHz)
Read Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuv dE/m ABuv/m dBuv/m dE cm Deg
1 4904.00 40.31 5.85 46.26 74,00 -27.74 Feak 100 las
Notes:

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyszer is 120EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MH=z for Pesk detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H=z for Average detection at fregquency above
1GH=.

&. The other emissions is too low to ke measured.

7. The data iz worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %
0 Level (dBuvm) Date: 2011-08-29
FCC CLASS-B
A0 | 3
)
1 7 5
A
030 85. 140. 195, 250. 305
Fregquency {(MHz)
Read Ant Takb
Item Freg Value Factor Result Limit Margin Remark Pos Pos
NH=z dBuW dE/m dBEuV/m dBuW/m dE o Deg
1 44,30 31.z20 3.12 34,32 40,00 -5.68 2P 100 360
2 100.95 32.61 0,64 33.25 43,50 -10.25 Peak 100 360
3 120.75 32.30 1 39,76 43,50 -3.74 2P 100 360
4 1458.25 33.71 1.61 35,32 43,50 -g8.18 Peak 100 360
& 190,88 32.07 0. 40 32.47 43,50 -11.03 Peak 100 360
& 233.50 30.78 -3.06 27.72 4,00 -18.28 Peak 100 u]
MNotes:

1. Result = Bead Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and wvideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fregquency below 1GH=z.

4, All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. Aoccording to technical experiences,all spurious ewission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the sawe below
15Hz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11g, CH1 Temperature : | 23°C
Memo . | Adapter: ADP-36EH C Humidity 1| 65 %
0 Level (dBuWimj) Date: 2011-08-29
FCC CLASS-B
2
10 3 1 R
1 4
DSDU 440. 580, 720. 860, 1000
Frequency {MHz)
Fead Ant Tab
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz ABuif dB/m dBui/m  dBuW/m dE om Dedg
1 391.00 34,61 -1.30 33.31 44.00 -1z .69 Peak 100 u]
2 454,00 45.88 -3.71 4z.15 46.00 -3.85 QF 100 u}
3 S546.40 27.47 9.39 36.86 44.00 -9.14 Peak 100 u]
4 587.00 31.88 5.58 37.46 45.00 -5.54 Peak 100 u]
= 551.40 29,23 3.63 32.86 45.00 -13.14 Peak 100 u]
& 734,00 25.57 11.28 36.85 45.00 -9.15 Peak 100 u]
Notes

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 1Z0KH=z
and wvideo bandwidth i=s 300kH=z for Peak detection and Quasi-peak
detection at frecquency hbelow 1GH=.

4. A1l emwmizzion below 1GHz at 802.11k/gf/n mode are all the same, 3o the
802.11g/n mode chosSen as representative in final test.

5. Aocording to techhical eXxperiences,all spurious emission of 802Z.11g4n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the Same bhelow
1GHz,=z0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.
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o

Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11g, CH1 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %
0 Level (dBuv/m) Date: 2011-08-29
FCC CLASS B
40 |
3
7 a
1
4 ]
uﬁﬂ 85. 140. 195, 250, 305
Frequency {(MHz)
Read Ant Takb
Item Freg Value Factor RFesult Limit Margin Femark Fos Fos
MH= dBuv dE/m dABuW/m dBEuW/m dE I Led
1 44,30 30.46 -5.29 25.17 40,00 -14.583 Peak 100 360
2 99.30 36.75 -&.30 25.45 43.50 -15.02 Peak 100 360
3 120.75 41.65 -10.20 31.45 43.50 -12.05 Feak 100 360
4 146.558 31.39 -7.91 23.45 43.50 -z20.02 Peak 100 360
E 228.55 35.88 -6.47 29.41 45,00 -16.59 Peak 100 360
3 Z297.30 30.79 -5.79 Z25.00 46.00 -21.00 Peak 100 360
Notes:

1. Result = Read Walues 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwvidth of test receiver/spectrum analyezer is 1Z0EH=
and wvideo bhandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, All emission helow 1GHz at S0Z.11lb/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. Aheecording to technical experiences,all spurious emission of S02Z.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the samwe below
1GHz, =30 that the channel 1 or 3 (for HT40)was chosSen as representative
in final test.

&. The data iz worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11g, CH1 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %

a0 Level {(dBuv/m) Date: 2011-08-29

FCC CLASS-B
4
40 3 B
L]
2
1
USUD 440. 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tah
Item Freqg Value Factor Fesult Limit Hargin Femark Fos Fos=
MH= ABuW dE/m dBuY/m dABuv,/m dBb oI Dedg
1 3Z9.40 35.98 -6.34 29.64 46,00 -16.36 Peak 100 u]
2 3g1.00 35.85 -3.51 32.34 46,00 -13.66 Feak 100 u]
3 454,00 37.01 0.56 37.87 46.00 -5.13 Peak 100 u]
4 557.00 32.49 7.56 40.07 46.00 -5.93 QF 100 a]
5 651.40 31.22 4.04 35.26 46.00 -10.74 Peak 100 u]
& g65. 60 29.14 10,47 39.61 46.00 -6.3%9 Peak 100 a]
Motes:

1. Eesult = REead VWalue + Factor

2. Factor = Antenha Factor + Casble Loszs - Mnplifier

3. The resolution bandwidth of test receiver/spectrum analveer is 1Z0EHz
atnd wvideo bandwidth isz 300kHz for Peak detection and Quasi-reak
detection at frequency hbelow 1GH=z.

4, ALll emission below 1GHz at 80Z.1lk/g/n mode are all the sSame,so the
202.11g/n wode chosen as repregentative in final test.

5. Aooording to technical experiences,all spurious emizsion of 802.11lgfn
mode at chanhel 1,6,11 or 3,6,9(for HT40) are almost the same below
15H=z,s50 that the channel 1 or 3 (for HT40)was chosen = representative
in final test.

6. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH1 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBuVim) Date: 2011-08-26
107
FCC|CLASS-B
FCC CLASS-B {AWG)
LT )
1
u1ﬂﬂﬂ H800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Remark Fos Fos
MH= dBuWr dE/m dBuV/m dBuVW/m dE cm Deg
1 4524.00 39.854 .60 45,44 74.00 -25.56 Peak 100 156
Notes:

1. Result = BRead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The rezsolution handwidth of test receiver/spectrum analyveer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth i=s 10Hz for Average detection at frequency abhove
1GH=z.

6. The other emissions is too low to bhe measured.

7. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH1 Temperature 23°C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuvYimj) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
1
0 1000 H800. 10600. 15400. 20200. 25000
Frequency {MHz)
Read Ant Tah
Item Freg Value Factor Fesult Limit Margin FEemark Fos Fos
MH=z dBuv dE/m dEuV/m dBuV/m dE cm Deg
1 43z24.,00 39,85 .60 48,45 74,00 -25.55 Peak 100 138
MNotes
1. Result = Bead Values + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 3MH=z for Peak detection at frequency abhowve
1GH=.

5. The resolution bandwidth of test receiver/apectrum analyzer is 1MHz
and video bandwidth is 10Hz for Average detection at fregquency above
1GH=.

6. The other ewissions is too low to be measured.

7. The data i=s worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11b, CH®6 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBuvm) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AYG)
LT 1
l]1I]I]I] H800. 10600. 15400. 20200. 25000
Fregquency (MHz)
Read Ant Tah
Item Freq Value Factor Fesult Limit Margin Remark Pos Fos=
MH= dBuv’ dE/m dBuW/m dBul/m dE o Deg
1 4374.00  40.87 g8.80 49,67 74,00 —-24,33 Peak 100 295
Notes:

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - implifier

3. The resolution bhandwidth of test receiver/spectrum analvzer is 120EHE
and wideo bandwidth is 300kH= for Peak detection and OQuasi-peak
detection at frecguency below 1GH=.

4, The resolution bandwidth of test receiver/spectrun analyvzer is 1MHz
and wvideo bandwvidth iz 3MHz for Peak detection at frequency sbhowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at frequency ashove
1GH=.

6. The other ewissions iz too low to he measured.

7. The data 1s worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

[
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode .| 802.11b, CH6 Temperature : | 23 °C
Memo Adapter: ADP-36EH C Humidity 1| 65 %
Level (dBuvim) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT ) 1
0 1000 H800. 10600, 15400, 202200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Fezult Limit Margin Femark Fo= Fo=
MH= ABuv dB/m dABuv/m  dBuV/m dE cm Deg
1 4574.00 40,59 5.80 49,39 74,00 -24.61 Peak 100 360
MNotes:

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The rezolution bandwidth of test receiver/sSpectrum analyeer is 1MHE
and wideo bandwidth iz 3MH= for Peak detection at frequency abowve
1GH=.

5. The resolution bandwidth of test receiver/sSpectrum analyzer is 1MH=z
and wideo bandwidth is 10Hz for Average detection at frequency above
1GH=.

6. The other emissions i= too low Lo be measured.

7. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode : | 802.11b, CH11 Temperature : | 23 °C
Memo . | Adapter: ADP-36EH C Humidity 1| 65 %
107 Level (dBuvim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AWG)
it |
1
0 1000 AB00. 10600. 15400. 20200. 25000
Fregquency (MHz)
Fead Ant Tab
Item Freg Value Factor Fesultc Limit Hargin Femark Fos Fos
MH= dBuv dB/m dEuV/m  dBuV/m dE oI Dedg
1 4924.00 40.04 5.99 49,03 74,00 -24.,97 Peak 100 272
Hotesz

1. Result = Read Value 4+ Factor

2. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution handwidth of test receiver/apectrum analyzer iz 1Z0KH=
and video bandwidth is 300kH= for Peak detection and Cuasi-peak
detection at frequency helow 1GH=z.

4, The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 3MH=z for Peak detection at frequency above
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyzer iz 1MH=
athd wvideo kbandwidth iz 10H= for Average detection at frequency above
1GH=.

&. The other ewmissions iz too low Lo be measured.

The data i=s warse case.
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11b, CH11 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBulfim) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B {AVG)
H4
1
u1ﬂﬂﬂ 5800. 10600, 15400. 20200. 25000
Fregquency (MHz)
Read int Tab
Item Freqg Value Factor FEesult Limit HMargin Remark FPo= FPo=
MH= dBuv dE/m dBEuV/m dBuv/m dE cm Deg
1 49z24.00 39.27 2.99 45.26 74,00 -25.74 Peak 100 e
MNotes:

1. RBesult = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwvidth of test receiver/spectrum analyzer is 120EHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrwun analyzer is 1MH=
and wvideo bandwvidth is 3MHz for Peak detection at freguency sbove
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 10H= for Awverage detection at frequency sbhove
1GH=.

&. The other emissions is too low to be measured.

7. The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH1 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuvm) Date: 2011-08-26
FCC|CLASS-B
FCC CLASS-B (AYG)
Lt |
1
I]1I]I]I] H800. 10600. 15400. 20200. 25000
Frequency {MHz)
Fead int Tab
Item Freg Value Factor FEesult Limit Margin Femark Fos Fos
MH= ABuWy dB/m dBuV/m dBuW/m dE o Deg
1 45=24.00 39,38 5.60 47 .95 74,00 —-26.02 Feak 100 276
Notes
1. Result = Bead Walue + Factor

2. Factor =

Antenna Factor + Cable Loss — Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer i=s 1Z0KH=
and wvideo bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of
and wvideo bandwvidth i= 3MH=

1GH=.

5. The resolution bandwidth of
and wvideo bandwvidth i= 10H:=

1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

test receiver/spectrum analyeer iz 1MH=z
for Peak detection at frecquency above

test receiver/spectrum analyzer is 1MH=z
for Average detection at frequency above
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH1 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
07 Level {dBuvim) Date: 2011-08-26
FCC/CLASS B
FCC CLASS-B (AWG)
h4 1
u1ﬂﬂﬂ H800. 10600, 15400, 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Fredqg Value Factor Fesultc Margin FEemark Faos Faos
NH= ABuv dE/m dEuv/m dBEuv/m dE cm Ded
1 45=24.00 40.51 S.60 49.11 -24.59 Peak 100 2568
Notes:

1. BEesult = Fead Value + Factor

Z. Factor = Antenna Factor + Cable Lo=ss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4, The rezolution handwidth of te3t receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for FPeak detection at fregquency sbowve
1GH=.

5. The rezolution bhandwidth of test receiver/spectrum analyzer i= 1MHz
and wvideo bandwidth is 10H= for Average detection at frequency above
1GH=.

6. The other emissions is too low to be measured.

7. The data 1= worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode . | 802.11g, CH6 Temperature : | 23°C
Memo . | Adapter: ADP-36EH C Humidity 1| 65 %
Level {dBuvim) Date: 2011-08-26
107
FCC|CLASS-B
FCC CLASS-B (AVG)
54
1
l]1I]I]I] 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Fesult Limit Margin Remark Pos= Fos
NH= dBEuv dE/m dBuV/m dBuVW/m dE cm Deg
1 4574.00 39.50 .80 45. 60 74.00 -25.40 Peak 100 313
Notes

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z20EH=
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at frequency abhove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10H=z for Average detection at fregquency abhowve
1GH=.

&. The other emissions i= too low to he measured.

7. The data iz worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH6 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuvim) Date: 2011-08-26
FCC|CLASS-B
FCC CLASS-B (AVG)
54
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz)
Fead Ant Tah
Item Freg Value Factor Fesultc Margin Femark Posz Fos
MH= dBuv’ dE/m dBuV/m dE o Deg
1 4574.00 40.01 S.80 45.81 -25.19 Peak 100 129

Fesult = BRead Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier
The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and video bandwidth is 300kHz for FPeak detection and Quasi-peak

detection at fredquency below 1GH=.

The resolution bhandwidth of test receiver/apectrum analyzer iz 1MHz
and wvideo bandwidth iz 3MHz for Peak detection at frequency sbowve

1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 10Hz for Average detection at fredquency shove

1GH=.

The other emwissions is too low to he measured.

The data is worse case.
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11g, CH11 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuvim) Date: 2011-08-26
FCC|/CLASS-B
FCC CLASS-B (AWG)
A1
1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Fredg Value Factor Fesult Limit Margin Remark Pos Fos
HH= dBuv dE/m dAEuW/m dBEuVim dE I Dedg
1 49z24.00 39.22 .99 45.21 74,00 -25.79 Feak hiuln] 326
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4. The resolution bhandwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth is 3MH=z for FPeak detection at frequency above
1GH=.

5. The resolution bandwidth of
and wvideo bandwidth i=s 10H=
1GH=.

&. The other emissions is too low to be mweasured.

7. The data iz worse case.

test receiver/spectrum analyzer is 1MH=z
for Average detection at frecquency above
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o

CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11g, CH11 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuvimn) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
hd 1
0 1000 H800. 10600. 15400. 20200, 25000
Freguency (MHz)
Fead Ant Tab
Item Freg Value Factor Fesult Limit Margin Femark Fos Pos
MHz dBuv dB/m dBuWV/m dBuV/m dE a1 Deg
1 4924.00 40.38 g8.99 49,37 74.00 -24.63 Peak 100 112

RFesult = Read WValus + Factor

Factor = Antenna Factor + Cable Loss - mplifier

The resolution bandwidth of teat receiver/sSpectrum analyzer iz 1Z0EH=z
and wideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

The resolution bandwidth of teat receiver/sspectriumn ahnalyveer iz 1MHE
and wideo bandwidth iz 3MHz for Peak detection at frecquency sbhove
1GH=.

The resolution bandwidth of teat receiver/sspectriumn ahnalyveer iz 1MHE
and wideo bandwidth iz 10Hz for Average detection at frecquency asbowve
1GH=.

The other emissions is too low to be measured.

The data is worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase . | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity : | 65 %
0 Level (dBuYim) Date: 2011-08-29
FCC/ CLASS-B
4
40 |
1 5
3 B
2
030 85. 140. 105, 250. 305
Frequency (MHz)
Fead int Tab
Item Fredqg Values Factor FEesultc Limit Hargin Femark Fos= Fos
MH=z dBuv dBs dBuW/m dBuW/m dE o ] Dedq
1 44 85 3i0.88 3.66 34.54 40.00 -5.46 QF 100 360
2 60.80 35.60 -5.53 30.07 40.00 -9.93 Pealk 100 360
3 102 .05 33.08 0.38 33.46 43 .50 -10.04 Pealk 100 360
4 120.75 32 .42 T.46 39.88 43 .50 -3.62 QF 100 360
= 142 .20 33.27 1.98 3E.ZE 43 .50 -8.25 Pealk 100 360
[ 192,25 32.34 0.41 32.75 43 .50 -10.75 Peak 100 360
Notes:

1. Result = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer i=s 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency kbelow 1GH=z.

4, All emission below 1GHz at S02.11bh/g/n mode are all the same,so the
G02.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S0Z2.11gfn
wmode at channel 1,6,11 or 3,6,9(for HT40) are almost the sawe below
1GHz,s0 that the channel 1 or 3 (for HT40) was choSen as representative
in final test.

6. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power : | AC 120V Pol/Phase : | VERTICAL
Test Mode 1 802.11n HT20, CH1 Temperature : | 23°C
Memo . | Adapter: ADP-36EH C Humidity 1| 65 %
0 Level (dBuvm) Date: 2011-08-29
FCC CLASS-B
40 3 8
2 4
1 4
uﬂﬂﬂ 440. hH80. 720. 860. 1000
Frequency {MHz)
Read Ant Tak
Item Freg Value Factor Fesulc Limit Margin Remark Pos= Pos=
MH=z dBuv dE/m dBuW/m  dBuVim dE cm Deg
1 391.00 33.59 -1.30 3z.29 45.00 -13.71 Peak 100 u]
2 554,80 24,80 10.:28 35.08 46.00 -10.92 Peak 100 0
3 5a7.00 3z2.81 L.58 358.39 45.00 -7.61 Peak 100 0
g 651.40 29,680 3.63 33.23 465.00 -12.77 Feak 100 u]
5 73i4.00 25.12 11.:28 36.40 46.00 -9.60 Feak 100 u]
& 542 .50 25,17 15.42 40,59 46.00 -5.41 QF 100 ]
Notes

1. Result = Eead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. All emission below 1GHz at 302.11b/g/n mode are all the same,s0 the
g02.11g/n mode chosen as representative in final test.

5. Aocording to technical experiences,all spurious emission of S02.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe helow
15H=z,=s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data i= worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %
0 Level {dBulim) Date: 2011-08-29
FCC CLASS-B
40
3
2 5 B
1
4
DSD 85. 140. 195, 250, 305
Frequency (MHz)
Read Ant Tahk
Item Freg Value Factor Fezult Limit Margin Femark Fo= Fo=
MHz ABuv dE/m dBuV/m dBuV/m dE cm Deg
1 44 .30 31.16 -5.29 25.87 40.00 -14.13 Peak 100 360
2 99.30 iG6.41 -5.30 Z258.11 43.50 -15.39 FPeak 100 380
3 120.75 4z .60 -10.z20 32.40 43.50 -11.10 Feak 100 3e0
4 141.38 30.77 -5.28 Z2.49 43.50 -21.01 FPeak 100 380
= Z22.50 36.31 -7.34 Z25.97 46,00 -17.03 FPeak 100 360
& 241.20 34.42 -5.9& 25.47 45,00 -17.53 Peak 100 360
Notes:

1. Result = Fead Value + Factor

Z. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KEH=
ahd wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=.

4, All emizzion below 1GHez at 302.11kb/g/n mode are all the same,s0 the
80Z.11g/n mode chosen as representative in f£inal test.

5. lecording to technical experiences,all spurious emission of S02.11gin
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawme below
1GH=,30 that the chanhel 1 or 3 (for HT40)was choseh as representative
in final test.

6. The data is worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 802.11n HT20, CH1 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %

0 Level (dBuvm) Date: 2011-08-20

FCC CLASS-B
]
40 3 B
a]
1 2
u3ﬂﬂ 440. 5380. 720. 860. 1000
Frequency {(MHz)
Read Ant Tahb
Item Fredqg Value Factor Fezultc Limit Hargin Femark Fos Pos
MH=z dBuVf dE/m dEuV/m  dBuV/m dE cm Deg
1 330.10 35.91 -6.22 29.69 46,00 -16.31 Peak 100 u]
2 391.00 34.55 -3.51 31.04 46.00 -14.96 Peak 100 u]
3 457.50 37.62 0.74 358.386 46.00 -7.64 Peak 100 u]
4 587.00 34.96 7.58 42 .54 4a.00 -3.46 QF 100 u}
& 551,40 30.17 4,04 34,21 46,00 -11.79 Peak 100 u]
= 265,60 28.65 10,47 39,12 45,00 -6.88 Peak 100 u]
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wvideo bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at fredquency helow 1GH=.

4. L11 emission below 1GHz at 802.11k/gf/n mode are all the same,3o the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the samwe helow
1GHz, 30 that the channhel 1 or 3 (for HT40)was chosSen as representative
in final test.

&. The data i= worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH1 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBum) Date: 2011-08-26
FCC|/CLASS-B
FCC CLASS-B {AVG)
LT
1
l]1I]I]I] 5800, 10600, 15400. 20200. 25000
Frequency (MHz)
Read Ant Talk
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
NH= dBuW dE/m dBuV/m dBuWim dE cm Deg
1 4524.00 40,31 .60 45.91 74.00 -z5.0%9 Peak 100 zZ19
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwm analyzer is 1Z0KHz
and wvideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at fregquency hbelow 1GH=z.

4. The resolution bandwidth of
and wideo bandwidth i= 3MH=
1GH=.

5. The resolution bandwidth of
and wideo bandwidth is 10H=
1GH=.

&. The other emissions is too low to be measured.
7. The data is worse case.

test receiver/spectrum analyzer is 1MHz
for Peak detection at fredquency asbowve

test receivers/spectrum analyzer iz 1MH=
for Average detection at fredquency above
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH1 Temperature 23°C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBu'im) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AYG)
LT )
1
u1ﬂﬂﬂ H800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tah
Ttem Freg Value Factor RFesult Limit Margin Remark Fos= Pos
MH= ABuW dB/m dBui /. dBuv/m dB cm Deg
1 4524.00 40.25 .60 45.85 74,00 -z5.15 Feak 100 267
MNotes:

1. REesult = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - lmplifier

3. The resolution bandwidth of teat receiver/spectrum anslyzer is 12Z0EHE
and video bandwidcth is 300kHz for FPeak detection and Quasi-peak
detection at frecgquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wideo bandwidth is 3MHz for Peak detection at frequency sbove
1GH=.

5. The resolution bhandwidth of test receiver/spectrum analyeer is 1MHEz
and wideo bandwidth iz 10H:z for Average detection at frequency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH6 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBuvm) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AWG)
LT )
1
I]1I]I]I] H800. 10600, 15400. 20200. 25000
Frequency (MHz)
Read int Tak
Item Fredg Value Factor Fesult Limit Margin Femark Fos Fos
MHz ABuv dE/m dABEuvV/m dBEul/m dE cm Deg
1 4574.00 39.36 .50 45.16 74,00 -25.54 Feak 100 1las
MNotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwm analyeer is 1Z0EH=z
and wideo bandwidth i=s 300kHz for Peak detection and Cuasi-peak
detection at freguency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for FPeak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum anhalyzer is 1MH=
and video bandwidth is 10Hz for Awverage detection at frequency above
1GH=.

6. The other emissions is too low to he measured.

7. The data iz worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH6 Temperature 23°C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBuvim) Date: 2011-08-26
107
FCC|CLASS-B
FCC CLASS-B {(AVG)
LT )
1
l]1l]l]l] 5800. 10600. 15400. 20200. 25000
Frequency {(MHz)
Fead Ant Tak
Item Freg Value Factor Fesult Margin Femark Fos Pos
MH= dBuv dE/ dEuV/m  dBuV/m dE o Deg
1 4574.00 39.50 .80 45.30 -25.70 Feak 100 165
Notes:

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
athd wideo bhandwidth i=s 300kH= for Peak detection and Ouasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyezer iz 1MH=
and wvideo bandwidth is 3MH=z for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10Hz for Average detection at frequency showve
1GH=.

6. The other emissiohs is too low to bhe measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT20, CH11 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuvim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
LT )
1
0 1000 5800. 10600. 15400, 20200. 25000
Frequency {(MHz)
Fead Ant Tak
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuv dE/ dBuv/m dBui/m dE o Dedg
1 4924.00 39.14 §.99 45.13 74.00 -25.87 Peak 100 165
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resclution bhandwidth of test receiver/spectrum analyzer iz 1Z0EKHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency helow 1GH=.

4., The resclution bandwidth of test receiver/spectrum analveer iz 1MH=
and wideo bandwidth is 3MHz for Peak detection at frecquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and wvideo bandwidth is 10H= for Average detection at fredquency abowve
1GHE.

6. The other emissions is too low to bhe measured.

The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT20, CH11 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuvmy) Date: 2011-08-26
FCC|/CLASS-B
FCC CLASS-B (AVG)
LT |
1
0 1000 H800. 10600. 15400. 20200. 25000
Fregquency (MHz)
Fead Ant Tak
Item Freg Value Factor Fesult Limit Margin Remark Pos Fos
MH= ABuW dE/m dBEuW/m dBuVY/m dE cm Deqg
1 49z24.00 39.11 g.99 45.10 74,00 -25.90 Feak 100 165
MNotes
1. EBesult = Eead Value + Factor

2. Factor = Antenna Factor + Cable Loss - lwplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 12Z0KHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHE.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MHz for Peak detection at fredquency shove
1GH=z.

5. The resolution bandwidth of
and wvideo kbandwidth i=s 10H=
1GH=.

6. The other emissions i= too low to be measured.

7. The data 1s worse case.

test receiwver/spectrum analyzer is 1MH=z
for Average detection at fregquency ashove
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase . | VERTICAL
Test Mode . | 802.11n HT40, CH3 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %
0 Level (dBuWim) Date: 2011-08-29
FCC/CLASS-B
| |
40
1 a
3 B
F
uﬁﬂ 85. 140. 195, 250, 305
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesulc Limit Margin Femark Pos Pos
MH= dBEuvr dE/m dBuW/m dBuV/m dE cm Deqg
1 44,30 31.56 3,12 34.68 40.00 -5.32 QF 100 360
2 59.70 32.83 -4.74 258.09 40.00 -11.91 Peak 100 360
3 102 .05 32.98 0.38 33.36 43.50 -10.14 Peak 100 360
4 119.58 33.25 T.22 40,47 43 .50 -3.03 QF 100 360
5 14z .20 Fz.70 1.95 34,65 43 .50 -5.582 FPeak 100 360
& 192.25 31.63 0.41 3z2.04 43 .50 -11.46 Peak 100 360
Notes:

1. Result = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, A1l emizsion below 1GHE at 30Z2.11kh/gf/n mode are all the same,sSo the
80Z.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S02.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawme helow
15Hz, 50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

. The data i= worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase . | VERTICAL
Test Mode . | 802.11n HT40, CH3 Temperature : | 23°C
Memo . | Adapter: ADP-36EH C Humidity 1| 65 %
0 Level (dBuVim) Date: 2011-08-29
FCC|CLASS-B
2
10 3 4 B
1 A
DBDU 440, H80. f20. 860. 1000
Fregquency (MHz)
Read Ant Tak
Item Freg Value Factor Fesultc Limitc Margin Femark Fos Pos
MH= ABuWr dE/m dBEuW/m  dBuv/m dE o Dedg
1 391.00 34.385 -1.30 33.08 46.00 -1z.9:2 Feak 100 u]
2 454,00 45.14 -3.71 42,43 45,00 -3.57 oF 100 u]
3 EEER.EO 26.46 10.26 36.72 45.00 -9.28 Peak 100 u]
4 557.00 3l.81 5.58 37.39 46.00 -g.61 Feak 100 u]
5 651.40 30.46 3.63 34.09 45.00 -11.91 FPeak 100 u]
& 732.60 26.11 11.10 37.21 45,00 -8.79 Peak 100 u]
Notes

1. Result = Read Values + Factor

2. Factor = Antenna Factor + Cable Loss - lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency bhelow 1GH=.

4, 411 emiz=sion helow 1GHE at S0Z.11b/g/n mode are all the Same,sSo the
80Z.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S0Z.1lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15Hz,50 that the channel 1 or 3(for HT40)was chosSeh as representcative
in final test.

6. The data i=s worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode . | 802.11n HT40, CH3 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %

0 Level (dBuYm) Date: 2011-08-29

FCC CLASS-B

40 |

] ;
4 5
1
u3ﬂ 85. 140. 195, 250, 305

Frequency (MHz)
Read int Tah
Item Fredg Value Factor Fesult Limit Margin Remark Faos Paos=
MH= ARV dB/m dBuVim  dBuVSm dBb o Ded
1 54.:20 27.03 -5.00 19.03 40.00 -20.97 FPeak 100 360
2 99.30 36.47 -5.30 28.17 43.50 -15.33 Feak 100 360
3 120.75 40.24 -10.:20 30.04 43 .50 -13.468 Feak 100 360
4 147.70 30.60 -7.92 ZZ.65 43 .50 -z0.82 Feak 100 360
5 156.75 34.21 -1z .07 2Z2.14 43.50 -21.36 Feak 100 360
G 225.80 35.41 -6.86 28.55 46,00 -17.45 Feak 100 360

Notes:

1. Re=zult = Read Value 4+ Factor

Z. Factor = Antenna Factor 4+ Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0KH=
and wvideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=.

4, All ewission helow 1GHE at 802.11kh/gf/n mode are all the same,so0 the
802.11g/n wode chosen as representative in final test.

5. Acoording to techhnical exXperiencesz,all spurious emisszion of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the sate below
1GHz,=0 that the channel 1 or 3 (for HT40)was chosen as representatiwve
in final test.

6. The data is worse case.
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode : | 802.11n HT40, CH3 Temperature : | 23°C
Memo Adapter: ADP-36EH C Humidity 1| 65 %
0 Level (dBuim) Date: 2011-08-29
FCC CLASS-B
3 ]
10 5
2 4
1
u3ﬂﬂ 440. H80. 720. 860, 1000
Frequency {MHz)
Read Ant Tab
Item Freg Value Facrtor Fesultc Limit Margin Femark Fos Fos=
MH=z dBuv dE/m dEuV/m dBuVim dE cm Deg
1 391.00 3E5.22 -3.51 31.71 45.00 -14.29 Peak 100 u]
2 457,50 35.41 o.74 36.15 45,00 -9.85 Peak 100 u]
3 5g7.00 34.05 7.58 41.63 4600 -4.37 QF 100 u}
4 551.40 31.4z2 4,04 35.46 45.00 -10.54 Peak 100 u]
= 833.40 28.77 13.72 42 .49 4600 -3.51 QF 100 u}
& g60.00 29.95 9.52 39.47 46.00 -6.53 Peak 100 u]
Notes:

1. Result = Fead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at fregquency below 1GH=.

4. All emission below 1GHz at 80Z.11b/g/n mode are all the =same,so the
g80z.11g/n mode chosSen as representative in final test.

5. booording to techhical experiences,all spurious emission of 80Z.1lg/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the =same below
15Hz, 30 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH3 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuWim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
1
I]1I]I]I] 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Pos= Fos=
MH= dBuW dB/m dBuV/m  dBuVim dEb fovi] Deg
1 4544 .00 392.02 g.69 47 .71 73,00 -26.29 100 165
MNotes
1. Result = EREead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier
3. The resolution bandwidth of test receiver/spectrum analveer iz 12Z0EHE
and wvideo bandwidth is 300kHz for Feak detection and Quasi-peak
detection at fregquency below 1GH=.
te3t receiver/spectrum analyzer is 1MH=
for Peak detection at frequency abhove

4. The resolution bandwidth of
and wideo bandwidth is 3MH=z
1GH=.

5. The resolution bandwidth of
and wideo bandwidth is 10H=z
1GH=.

test receiver/spectrum analyzer is 1MHz
for Average detection at fregquency above

6. The other emwissions is too low to be measured.

7. The data 1= worse casze.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH3 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBuvim) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT |
1
l]1l]l]l] H800. 10600. 15400. 20200. 26000
Fregquency (MHz)
Fead Ant Tahk
Item Freqg Value Factor Fesult Limit Hargin Femark Fos Fos
MH= dBuv dB/m dBuV/m  dBuV/m dE I Deg
1 4544.,.00 33.99 S.69 47 .68 74,00 -26.32 Peak 100 168
Note=:

1. Result = Eead Value + Factor

Z. Factor = Antenha Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer iz 120EH=z
and video bandwidth is 300kH=z for Peak detection and Cuasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analvzer iz 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz=
and video bandwidth i= 10H= for Average detection at frequency above
1GH=.

5. The other emissions 1= too low Lo be measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH6 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
Level (dBuvim) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AWG)
LT |
1
u1ﬂﬂﬂ 5800. 10600. 15400. 20200, 25000
Frequency (MHz)
Read Ant Takb
Item Freg Value Factor Fesult Limit Margin Remark Fas Fas
MH= dBuy dB/m dBuv/m dBuv/m dB o Deg
1 4g74.00 38,97 .80 47,77 74,00 —-26.23 Peak 100 168
Notes
1. Eesult = Eead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwn ansalvzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. The rezaolution handwidth of teat receiver/sapectrum analyzer is 1MH=
and wvideo bandwidth is 3MHz for Peak detection at freguency sbove
1GH=.

8. The resolution bhandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth is 10H=z for Average detection at fredquency ahove
1GHz=.

6. The other emissions is too low to he measured.

7. The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11n HT40, CH6 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level {(dBuvim) Date: 2011-08-26
FCC CLASS-B
FCC CLASS-B (AWVG)
LT )
1
0 1000 H800. 10600, 15400, 20200, 25000
Fregquency (MHz)
Read int Takh
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dEuvf dE/m dEuW/m dBuVW/m dE m Deg
1 45374.00 359.61 g.380 45.41 74.00 -25.59 Peak 100 165
Notes
1. RBesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - oplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4. The rezolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MH=z for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of
and wideo bandwidth is 10H=
1GH=.

6. The other ewissions is too low to be measured.

test receiver/spectrum analyzer is 1MH=
for Average detection at frequency shove

The data is worse case.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11n HT40, CH9 Temperature 23 °C
Memo Adapter: ADP-36EH C Humidity 65 %
107 Level (dBuVim) Date: 2011-08-26
FCC/CLASS-B
FCC CLASS-B (AVG)
LT ) 1
0 1000 H800. 10600, 15400. 20200, 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= ABuW dAE/m dBuV/m dBEuY/m dEb o Dedg
1 4904.00 40.14 g.92 49,08 74.00 -24.94 Feak 100 168
Notes
1. Result = Read Value + Factor

Z. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer is 120KEH=
and wvideo bandwidth is 300kH=z for Peak detection and Cuasi-peak
detection at frequency below 1GH=z.

test receiwver/spectrum ahalyzer is 1MH=z

for Peak detection at frequency above

4. The resolution bandwidth of
and video bandwidth is 3MH=
1GH=.

E. The resolution bandwidth of
and wvideo bandwidth i=s 10H=
1GH=.

test receiwver/spectrum analyzer is 1MH=z
for Average detection at frequency abowve

6. The other ewissions is too low to be measured.

7. The data is worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082
Power . | AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 | 802.11n HT40, CH9 Temperature : | 23°C
Memo . | Adapter: ADP-36EH C Humidity 1| 65 %
Level (dBuvm) Date: 2011-08-26
107
FCC CLASS-B
FCC CLASS-B (AVG)
LT ) 1
u1ﬂﬂﬂ H800. 10600. 15400. 20200. 25000
Frequency {MHz)
Read Ant Tak
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MH=z dEuv’ dE/m dEuV/m dBuVY/m dE cr Deg
1 4904.00 40.37 g.92 49,29 74,00 -Z24.71 Peak 100 165
MNotes
1. Result = REead WValue + Factor
2. Factor = Antenna Factor + Cable Loss - mplifier
3. The resolution bhandwidth of test receiver/spectrum analyzer is 120KH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.
4, The resolution bhandwvidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 3MHz for Peak detection at fregquency sbove
1GH=.
5. The resolution bandwidth of test receiver/spectrum analyeEer iz 1MHz
and wideo bandwidth iz 10Hz for Average detection at fredquency ahove
1GH=.
6. The other emissions i=s too low to be measured.
7. The data i= worse case.
. i
Test engineer: A~ <17\
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.

6.3 Test Setup Layout

Spectrum

EUT

Analvzer

6.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2011/05/05 2012/05/04

6.5 Test Result and Data

Test Date: Aug. 23, 2011 Temperature: 25°C
Atmospheric pressure: 1005 hPa Humidity: 50%
. Frequency |6dB Bandwidth
Modulation Standard | Channel (MH2) (MH2)
01 2412 12.7
802.11b (1Mbps) 06 2437 12.5
11 2462 12.0
01 2412 16.4
802.11g (6Mbps) 06 2437 16.4
11 2462 16.4
802.11n HT20 01 2412 17.6
Aln
(6.5Mbps) 06 2437 17.6
11 2462 17.6
802.11n HT40 03 2422 36.4
Aln
(13.5Mbps) 06 2437 36.4
09 2452 36.4
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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Modulation Standard: 802.11b (1Mbps)
Channel: 01

® *REW 100 kA= Delta 2 [T1 |
*VBW 100 kH=z 0.02 dB
Ref 20 dBm *ALL 30 dEBE *SWD B0 mz 12.700000000 MHz
20 Marker| 1 [T1
( dBm
10 2l 40ss00hoo ou.|EH

AR IBEEnE
M) i |

=11

-0

|--70

-a0

Center Z.412 GHz 5 MHz/ Span 50 MHz

Modulation Standard: 802.11b (1Mbps)
Channel: 06

® *RBW 100 kHz Delta 2 [T1 |
*WBW 100 kH=z 1.72 dB
Ref 20 dBm *ALL 30 dEBE *SWD B0 mz 12.500000000 MH=z
20 Marker| 1 [T
-0L24 dBm
10 2l 4z0500poo cu.|EH
L FK . 2
VIEY 0 Dl 0.G5 cdBw
TDF
=10 / ﬂt
|--20 J l!J

30

AT M

(=]
70
-80
Center 2.437 GHz 5 MHz/ Span 50 MH=z
Cerpass Technology Corp. Issued date : Oct. 14, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 102 of 136

FCCID : PPD-AR5B95



<
"""H" CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082

Modulation Standard: 802.11b (1Mbps)
Channel: 11

® “REW 100 kHz
*WVBW 100 kH=z

Fef 20 4Bm *Att 30 dB *SWT 50 m=

20

30

80

Center 2.4¢2 GHz 5 MHzZ/ Span 50 MHz

Modulation Standard: 802.11g (6Mbps)
Channel: 01

® *RBW 100 kHz Delta 2 [T1 |
*YBW 100 kHz 0.96 dB
Fef Z0 dBm "ALL 30 dBE TEWT 50 me 16.400000000 MH=z
20 Marker] 1 [T
-11L29 dBm
10 2l 403200po0 cu.|EH
s
= |, Lk b oA Lo AL,
D1 -2.1] dBm jr' [ T
- 10 ”j \1\
\Aluﬂu 3DE
"
50
|- 50
-0
-A0
Center Z.412 GHz 5 MHz/ Span 50 MHz
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[
Modulation Standard: 802.11g (6Mbps)
Channel: 06
® *REW 100 kA= Delta o [T1 |
*VEW 100 kHz 0.12 dB
Fef 20 oBm * Attt 30 dB *ESWT 50 m= lTa. 400000000 MOz
20 Markexr| 1l [T1
0LES dBm
1o aseannhon oo | B
i P )
m ! D1l -2.2EF dBm [
J 1 TDF
- 10
--20
|- z0 ﬂ‘)’/n} \L\«\\A‘” |
-50
1]
|-70
-80
Center Z.437 GHz 5 MHz/ Span 50 MHz
Modulation Standard: 802.11g (6Mbps)
Channel: 11
® *REW 100 kA= Delta o [T1 |
*YVEW 100 kHz 0.604 dB
Ref 20 dBm TALL 30 dB TEWT 50 mz 16.400000000 MH=
. Marker] 1 [T
-0L73 dBm
10 2l 453800p00 cu.|EH
L FK -
J.i I I I A | 2
m ! Dl ~2.068 dBm M
J \ TDF
--10 /
|- 20
30 W/ ‘\M
|- 50
|- &0
ha
80
Center Z.462 GH= 5 MH=Z/ Span L0 MH=
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Report No.: TEFI11108082

Modulation Standard: 802.11n HT20 (6.5Mbps)
Channel: 01

® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH= -0.02 dB
Fef 20 dBm *Att 30 dB *E5WT S50 m= 1TF.enoononnn MAz
20 Markexr| 1l [T1
5 dBm
|, s03z00hon ca:|IEN
L P
m 1
0 MJL»M
D1l 2.2 dEr
TDF

-10

n
\

|20 A hy

Mnn

|- 40
50
-0
70
80
Center 2.412 GHz 5 MHz/ Span 50 MH=z
Modulation Standard: 802.11n HT20 (6.5Mbps)
Channel: 06
® *REW 100 kH= Delta 2 [T1 |
*WBW 100 kH=z -0.16 dB
Ref 20 dBm *Att 30 dB *SWT 50 m= 1TF.enoononnn MAz
20 Marker| 1
10
e
1 p
0
R A 7 1% O Lol
r \ TDE
--10 ’»’ \\
20 »}MJK hg{\*\
30 F”" v
SDB

e

(=]

|--70

-a0

Center Z.437 GHz

5 MHz/

Span 50 MHz
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Modulation Standard: 802.11n HT20 (6.5Mbps)

Channel: 11
® *RBW 100 kAz
*VBW 100 kH=z
Fef Z0 dBm "ALL 30 dBE TEWT 50 me
20 Marker| 1 [T1
-1 dBm

10 21 453200p00 CHx [ B |

L FK

-10

= N D1 -2.9%6 dFn bl J-M'ML.' ‘Iil | i

-0

--70

-a0

Center Z.462 GHz 5 MHz/ Span 50 MHz

Modulation Standard: 802.11n HT40 (13.5Mbps)

Channel: 03
® *RBW 100 kHAz Delta 2 [T1 |
*VEW 100 kHz 0.87 4B

Fef 20 oBm * Attt 30 dB *ESWT 50 m= dELA00000000 MOz
20 Marker| 1
10

L P

[V IEw I

[-10 = {

|

|- 20 A LL‘

-0

i

=1

Center 2.422 GHz 10 MHzZ/ Span 100 MH=z
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Modulation Standard: 802.11n HT40 (13.5Mbps)
Channel: 06

® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z 0.81 de
Ref 20 dBm *ALL 30 dEBE *SWD B0 mz 36.400000000 MH=z
20 arker| 1l [T1
2L 32 dBEm
10 e | = |
S
== |,
D1 -8.509 dBm !VLUOVU\ Tor
10
|--20

e |

(=]

|--70

-a0

Center 2.437 GH=z 10 MH=z/ Span 100 MH=z

Modulation Standard: 802.11n HT40 (13.5Mbps)
Channel: 09

® *RBW 100 kHz Delta 2 [T1 |
*VBW 100 kH=z 0.44 dB
Ref 20 dBm *ALL 30 dEBE *SWD B0 mz 36.400000000 MH=z
20 Marker| 1 [T1
-2l 46 dBm
10 2l 433s00poo ou.|EH
L FK
[vIEw

| {1 -8.7 dBm #MM'LL‘L‘L[ [‘M“LU’L‘A'LULL\‘ —_—

- 20

I e

- 50

|- &0
i
=1
Center Z2.45% GH= 100 MH=Z/ Span 100 M=z
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11108082

7. Maximum Peak Output Power

7.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures

The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.

Power was read directly from the meter and cable loss connection was added to the reading to

obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout

EUT

Spectrum

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. | Calibration Date | Valid Date
Spectrum Analyzer R&S FSP40 100219 2010/11/05 2011/11/04
Cerpass Technology Corp. Issued date : Oct. 14, 2011
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7.5 Test Result and Data

Test Date: Aug. 23, 2011 Temperature: 25°C
Atmospheric pressure: 1005 hPa Humidity: 50%
Modulation Channel Frequency |Peak Power Output [Peak Power Output
Standard (MH2z) (dBm) (mWw)
01 2412 19.74 94.2
802.11b
(1Mbps) 06 2437 19.57 90.6
11 2462 19.49 88.9
01 2412 24.75 298.5
802.11g
(6Mbps) 06 2437 24.55 285.1
11 2462 24.55 285.1
01 2412 23.59 228.6
802.11n HT20
(6.5Mbps) 06 2437 23.46 221.8
11 2462 23.21 209.4
03 2422 19.48 88.7
802.11n HT40
(13.5Mbps) 06 2437 19.70 93.3
09 2452 19.68 92.9
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Modulation Standard: 802.11b (1Mbps)

Channel: 01
* RBW 1 MHz
*VBW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
10
2 / \_\ =
=10
ED [ ]
B N
. //_,—/‘\.A,_\_J
40 \—\‘\\..J., TDF
- 50
|- c0
90 3DE
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe r 19.74 dBm
Addjacent Channel .
Bandwidth 11 MAz Lower -35.15 dB
Spacing 16.5 MHz Upper -341.76¢ 4dB
Alternate Channel
Bandwidth 11 MHz Lower -----
Spacing 27.5 MH=z U_[J_[JQJ-' _____
Modulation Standard: 802.11b (1Mbps)
Channel: 06
* RBW 1 MHz
*VBW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
10 |t e |
, ~] AN B

/ AN

Center 2.437 GH=Z 5 MH=/S dpan 50 MH=

Tx Channel WLAN B02.11B
Bandwidth 22 MEz Power l o] 5 7 dBI'I."

Adjacent Channel -
Bandwidth 11 MEz Lower -36.08 dB

Spacing 16.5 MH=z U_[J_[JQJ-' -35 .52 dB

Alternate Channel )
Bandwidth 11 MH=z Lower ===

Spacing 27.5 MH=z U_[J_[JQJ-' _____
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Modulation Standard: 802.11b (1Mbps)

Channel: 11
*RBW 1 MHZ
* VEW I MHz
Ref 20 dBm *Rtt 30 4B * 3WT 50 ms
10 T e
" ] RSN =

e [ / \\

0 L
Center 2.46Z GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN S0zZ.11B
Bandwidth 22 MHz Power 19.49 dBm
Adjacent Channel - F
Bandwidth 11 MH=z Lower -36.27 dB
Spacing 16.5 MHE=z U-D-Dcr -35.90 dB
Alternate Channel .
Bancwidth 11 MEz Lower — —-—--=
Spacing 27.5 MH=z 'U:p:p er @ mm_——
Modulation Standard: 802.11g (6Mbps)
Channel: 01
*RDW 1 MHz
*VDOW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
10 //‘/ —— \
0 1 I L6
| _10 / k\"\».
T |2 ]
40 TDF
- 50
|- &0
T 3DE
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe r 24 .75 dBm
Addjacent Channel .
Bandwidth 11 MAz Lower -25.44 dB
Spacing 16.5 MEz Upper -25.16¢ dB
Alternate Channel "
Bandwidth 11 MEz Lower - ---
Spacing 2.5 MOz 1] pPper - ——==-
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Modulation Standard: 802.11g (6Mbps)
Channel: 06

*RDW 1 MHz
*VDOW 3 MHz

Ref 20 dbEm *Att 30 dp *SWT 50 m=

10 Foal — -

0 / \‘ [ B |
| 10 4—/ d &\\x_
L Px | .. ey M"‘"\J

30

-40 TLDF

- 50

(=]

-70 3DE

Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe r 24 .55 dBm

Addjacent Channel . .
Bandwidth 11 MAz Lower -25.43 dB

Spacing 16.5 MHz Upper -25.249 4B
Alternate Channel

Bandwidth 11 MHz Lower —————
Spacing 27.5 MEz Upper  ————-

Modulation Standard: 802.11g (6Mbps)
Channel: 11

*RDW 1 MHz
*VDOW 3 MHz

Ref 20 dbEm *Att 30 dp *SWT 50 m=

/-’

-40 TLDF

-70 3DE

Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe r 24 .55 dBm

Addjacent Channel .
Bandwidth 11 MAz Lower -25.40 dB

Spacing 16.5 MHz Upper -25.12 4B
Alternate Channel

Bandwidth 11 MHz Lower —————
Spacing 27.5 MEz Upper  ————-
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Modulation Standard: 802.11n HT20 (6.5Mbps)

Channel: 01
* RBW 1 MHz
*VBW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
1o / et et \
0 5 - =
--10 ’_,.;/J \"""-k
T |20 IV WA
il
40 TDF
- 50
- a0
70 3DE
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe r 23 .59 dBm
Addjacent Channel .
Bandwidth 11 MAz Lower -24.91 dB
Spacing 16.5 MEz Upper -24.18 dB
Alternate Channel N
Bandwidth 11 MEz Lower - ---
Spacing 2.5 MOz 1] pPper - ——==-

Modulation Standard: 802.11n HT20 (6.5Mbps)

Channel: 06
*REW 1 MHz
® *VEW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
10 e e ey ~
0 ] o | B |
| _10 r’;ﬁ/ \"-\.
% - P’\f"""M WL%
|-40 TDF
|- 50
&0
-70 3DE
Center 2.437 GH=Z 5 MH=/S dpan 50 MH=
Tx Channel WLAN B02.11B
Bandwidth 22 MHE=z Power 23.16 dBm
Adjacent Channel " -
Bandwidth 11 MEz Lower -24.85 dB
Spacing 16.5 MOz Upper -24_.10 dB
Alternate Channel
Bandwidth 11 MAz Lower — —=—==
Spacing 27.5 MHz Upper _____
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@
Modulation Standard: 802.11n HT20 (6.5Mbps)
Channel: 11
*REW 1 MHz
® *VEW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
1o ]
0 /f \\ | B |
| 10 il
B REe—
|-40 TDF
|- 50
&0
-70 3DE
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel WLAN 802.11B
Bandwidth 22 MOz Powe r 23,21 dBm
i:::::z:hchannal 11 MAz Lower -24.83 dB
Spacing 16.5 MHz Upper -244.33 4dB
Alternate Channel
Bandwidth 11 MHz Lower -----
Spacing 27.5 MH=z Up per 0 m==——
Modulation Standard: 802.11n HT40 (13.5Mbps)
Channel: 03
*REW 1 MHz
® *VEW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
10 -
0 / [ B |
e -10 , \‘“
T |20 =4 e
- z0 it .rNJr v‘M\M‘\—'\.L A
W m TDF
|- =0
-0
10 3DE
Center 2.422 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN 802.11B
Bandwidth 44 MOz Powe r 19.48 AdABm
i:::::z:hchannal 22 Moz Lower -4.77 dB
Spacing 16.5 MH=z UIJ.[JQLI -4.49 dB
Doty chamed - Lower -13.58 dB
Spacing 27.5 Moz Upper -12.94 dB
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Modulation Standard: 802.11n HT40 (13.5Mbps)

Channel: 06
*REW 1 MHz
*VEW I MHz
Bef 20 deBm bl 1% = 4 30 dB * SWT 50 ms
10
o Vatmad e LN [ 2 |

10 // i

- Yl - —=
L _z0 o~ W&uqmﬁ
MM

- 50

&0
-70 3DE
Center 2.437 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN S02.11B
Bandwidth 44 MH= POWC‘I J_g 70 C].B]I
Addjacent Channel _—
Bandwidth 22 MAz Lower -4.73 dBb
Spacing 16.5 MHz Upper -4.50 d4dB
Alternate Channel - .
Banduwidth 22 MAz Lower -13.64 dB
Spacing 27.5 MHz Upper -13.085 4B

Modulation Standard: 802.11n HT40 (13.5Mbps)

Channel: 09
* RBW 1 MHz
*VBW 3 MHz
Ref 20 dbEm *Att 30 dp *SWT 50 m=
10
L Vi ™ E— =

7

=50
|- &0
a0 3DE
Center 2.452 GHz 10 MHz/ Span 100 MHz
Tx Channel WLAN S802.11B
Bandwidth 44 MEz Power l 9 . 6 8 dBlT
iiii:fzzhmmﬂ 22 MEz Lower -4.71 dB
Spacing 16.5 MOz Upper -4.48 dB
Mhermate Channel I Lower -13.57 dB
Spacing 27.5 Moz Upper -12.99 dB
Cerpass Technology Corp. Issued date : Oct. 14, 2011
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 115 of 136

FCCID : PPD-AR5B95



0o,
“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1108082

8. Power Spectral Density

8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.

d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

8.3 Test Setup Layout

FUT S pectrum

Analyzer

8.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2011/05/05 2012/05/04

8.5 Test Result and Data

Test Date: Aug. 23, 2011 Temperature: 25°C
Atmospheric pressure: 1005 hPa Humidity: 50%
; Frequency |Maximum Power Density of
Modulation Standard | Channel (MHz) 3 kHz Bandwidth (dBm)
01 2412 -6.98
802.11b (1Mbps) 06 2437 -7.33
11 2462 -7.83
01 2412 -9.26
802.11g (6Mbps) 06 2437 -9.56
11 2462 -9.77
802.11n HT20 01 2412 -10.19
Aln
(6.5Mbps) 06 2437 -10.08
11 2462 -10.83
802.11n HT40 03 2422 -16.76
11n
(13.5Mbps) 06 2437 -16.49
09 2452 -16.71
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Modulation Standard: 802.11b (1Mbps)
Channel: 01

® *RBEW 3 kHAz Marker 1 [T1
*WEBW 30 kH=z -6.98 dBm

Ref 20 dBm *Att 30 dB *SWT L00 = 2.411478000 GH=z

a0

10

vt Lol st A t] 7

N P
Mot

--20

- 30

3DB
|--40

=11

-0

i

=1

Center 2.412 GH=z 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11b (1Mbps)
Channel: 06

@ *RBEW 3 kHAz Marker 1 [T1
*WEBW 30 kH=z -7.33 dBm

ref 20 dBm At 30 dB *E5WT 500 = 2.437483000 GH=E

a0

e e caut

20

|--30

- 40

- 50

(=]

=1

Center 2.437 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11b (1Mbps)
Channel: 11

@ *REW 3 kH=z
*WVBW 30 kHz

Ref 20 dBm *Att 30 dB *SWT 500 =

zZ0

1 PK|

30

Center 2.462 GH:z 150 kH=z/ Span 1.5 MH=z

Modulation Standard: 802.11g (6Mbps)

Channel: 01
® *REW 3 kH= Marker 1 |[TI
*YBW 30 kH=z -%.26 dBm
Ref 20 dBm TALL 30 dB TEWT 500 = Z2.412600000 CGHz
20 l
10 “
D
= |,
W% M M% -
F-20 } ’Jﬂ
WW
|- 30
DB
40
50
-0
|- 70
-&0
Center 2.412 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11g (6Mbps)

Channel: 06
@ *REW 3 kHA=z Marker 1 [T
*YBW 30 kH=z -%.56 dBm
ref 20 dBm TATT 30 dB *S5WT 500 = 2437627000 GH=Z
10 | B |
L P
[V IEw I

TDF

|--30

- 40

- 50

(=]

|--70

=1

Center 2.437 GH= 150 kH=z/ Span 1.5 M=z

Modulation Standard: 802.11g (6Mbps)
Channel: 11

@ *RBEW 3 kHAz Marker 1 [T1
*WEBW 30 kH=z -9.77 dBm

ref 20 dBm At 30 dB *E5WT 500 = Z.4azZaZa000 GH=z

a0

SR Za ww%mm

- 40

- 50

(=]

|--70

=1

Center Z.462 GH= 150 kH=z/ Span 1.5 M=z
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Modulation Standard: 802.11n HT20 (6.5Mbps)

Channel: 01
® *REW 3 kHA=z Marker 1 [T
*YBW 30 kH=z -10.1% dBm
Fef 20 oBm * Attt 30 dB *EWT 500 = 2.411688000 GHE
Lo | B |
L P
[V IEw I

-10

20

WMWM

- 30

3DE
a0

|- 50

-0

--70

-a0

Center Z.412 GHz 150 kHz/ Span 1.5 MH=z

Modulation Standard: 802.11n HT20 (6.5Mbps)

Channel: 06
® *REW 3 kHA=z Marker 1 [T
*YBW 30 kH=z -10.08 dBm
Fef 20 oBm * Attt 30 dB *EWT 500 = 2.A436364000 GH=
10 | B |
L P
[V IEw I

a0

(=]

|--70

-a0

Center Z.437 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT20 (6.5Mbps)

Channel: 11
® *RBW 3 kAz Marker 1
*VBW 30 kHz 3

Ref 20 dBm *ALL 30 dB *SWT 500 = 2.462288000
20
10

i P

[V IEw I

- 30

3DE

=11

-0

--70

-a0

Center 2.462 GHz 150 kH=z/ Span 1.

o
i
N

Modulation Standard: 802.11n HT40 (13.5Mbps)

Channel: 03
® *RBW 3 kHAz Marker 1 [T1
*WVBW 30 kH=z -16.76 dBm
Fef 20 oBm * Attt 30 dB *EWT 500 = F.AZ@eladnn GOz
1o [ B |
L P
[V IEw I

-10

a0

|- 50

-0

--70

-a0

Center Z.42Z2 GHz 150 kHz/ Span 1.5 MH=z
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Modulation Standard: 802.11n HT40 (13.5Mbps)

Channel: 06
® *RBW 3 kH=z ker 1 [T
*YBW 30 kH=z -1¢.4% dBm
Ref 20 dBm *Att 30 dB * SWT 500 = 3 0o GHz
Lo [ B |
L P
[V IEw I
TDF
- 10
1

B
3

a0

|- 50

u._l'(“l. %

x|

T i

-0

--70

-a0

Center 2.437 GHz 150 kHz/

Modulation Standard: 802.11n HT40 (13.5Mbps)
Channel: 09

® *REW 3 kH=
*WEBW 30 kH=z

Ref 20 dBm *ALL 30 dEBE *SWID E00 =

Span 1.5 MHz

a0

TDF

|--40

R

3DB

- 50

(=]

|--70

-a0

Center 2.452 GH=z

Span 1.5 MH=z
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2011/05/05 2012/05/04

9.5 Test Result and Data

Test Date: Aug. 23, 2011 Temperature: 25°C
Atmospheric pressure: 1005 hPa Humidity: 50%
Modulation Channel Frequency |maximum value in | maximum value
Standard (MH2z) frequency (MHz) (dBm)
802.11b 01 2412 2397.00 -23.60
(1Mbps) 1 2462 2680.00 -41.70
802.11g 01 2412 2399.80 -25.10
(6Mbps) 11 2462 2484.10 -39.08
802 11nHT20 | 01 2412 2399.60 -24.65
(6.5Mbps) 11 2462 2483.70 -37.99
802.11n HT40 03 2422 2399.80 -31.14
(13.5Mbps) 09 2452 2484.50 -36.77
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Modulation Standard: 802.11b (1Mbps)

Channel: 01
® *REW 100 kA= arker 1 [T
*WBW 100 kH=z = G0 dBm
Ref 20 dBm *ALL 30 dEBE TEWT 12% mz 2.397000000 GHz
20
10 [ B |
I
== |, i“ ” 1
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TDF
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D1 -12.J18 an {
20 T
. N | My,
3DE
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-

N

--&0
70
-an
Center Z.4 GHz 10 MHz/ Span 100 MHz
® *REW 100 kA= arker 1 [T
*WBW 100 kH=z -41.70 dBm
Refl 0 dBm TALL 10 de *EWT 2.5 = = 0000000 GHz
[u)
10 [ B |
D1 -12.48 <dBm
o
[v1E I
TDF
=30
3DB
INTTNTS SR TN = LI N Sy
M AR AN o
|--an0
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100

Start 2.5 GH=
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Modulation Standard: 802.11b (1Mbps)

Channel: 11
® *RBW 100 kAz arker 1 [T
*WBW 100 kH=z -45.61 dBm
Ref 20 dBm *ALL 30 dEBE TEWT 125 mz 2.492500000 GHz
20
10 B
I
= |, N } “L
¥
“]‘k TDF
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D1 1278 dBmw L
20
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in MWMWWJMM
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® *REW 100 kA= arke 1
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Ref 0 dBm *ALL 10 dE TEWD 2.5 = 2.8
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Modulation Standard: 802.11g (6Mbps)
Channel: 01

® *REW 100 kA= arker 1 [T
*WBW 100 kH=z -25.10 dBm
Ref 20 dBm *ALL 30 dEBE TEWT 12% mz 2.3 S00000 GHz
20
Lo Ex
L _PK]
VIEw I I 'H’-“-U‘U
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=10 j
Dl ~15.E5 dBm ‘/
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® *RBW 100 kHz Marker 1 [T
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Modulation Standard: 802.11g (6Mbps)

Channel: 11
® *REW 100 kA= Marker 1
*VBW 100 kH=z

Ref 20 dBm *ALL 30 dEBE TEWT 125 mz Z2.4841000
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Modulation Standard: 802.11n HT20 (6.5Mbps)
Channel: 01

® *REW 100 kA= ker 1 [T
*WBW 100 kH=z -24.65 dBm
Ref 20 dBm *ALL 30 dEBE TEWT 125 mz 2.35 00000 GHz
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Modulation Standard: 802.11n HT20 (6.5Mbps)
Channel: 11
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Modulation Standard: 802.11n HT40 (13.5Mbps)
Channel: 03

® *RBW 100 kHz Marker 1 [T
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Modulation Standard: 802.11n HT40 (13.5Mbps)
Channel: 09

® *RBW 100 kHz Marker 1 [TI
*WEBW 100 kH=z -36.77 dBm

Ref 10 odBm *Att 20 B TSWT 125 ms 2.484500000 GHE
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9.6 Restrict Band Emission Measurement Data

Test Date: Oct. 06, 2011
Atmospheric pressure: 1020 hPa

Temperature: 23°C
Humidity: 65%

Modulation Standard: IEEE 802.11b (1Mbps), Adapter: FSP036-RAC

Channel 1 Fundamental Frequency: 2412 MHz

Frequency| Ant-Pol R’Z'::;g Corrected | Result | Limit (dABuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2324.08 H 49.11 1.73 50.84 | Peak 74 54 |-23.16 0 1.0
H Ave 74 54
2382.42 \% 47.35 2.19 49.54 | Peak 74 54 | -24.46 | 360 1.0
Y Ave 74 54

Channel 11 Fundamental Frequency: 2462 MHz

Frequency| Ant-Pol Rl\eﬂa?;?r:g Corrected | Result | Limit (dBuV/m)) \argin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2491.94 H 49.03 -0.03 49.00 | Peak 74 54 |-25.00 0 1.0
H Ave 74 54
2491.45 \% 49.98 -2.97 47.01 | Peak 74 54 |-26.99 | 287 1.0
\% Ave 74 54

Modulation Standard: IEEE 802.11g (6Mbps), Adapter: FSP036-RAC

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2389.97 H 64.27 1.44 65.71 | Peak 74 54 -8.29 0 1.0
2389.97 H 48.64 1.44 50.08 Ave 74 54 -3.92 | 360 1.0
2389.97 \% 68.23 2.07 70.30 | Peak 74 54 -3.70 0 1.0
2389.97 \% 47.97 2.07 50.04 Ave 74 54 -3.96 | 243 1.0
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2483.74 H 64.08 0.10 64.18 | Peak 74 54 -9.82 73 1.0
2483.74 H 45.04 0.10 45.14 Ave 74 54 -8.86 20 1.0
2483.66 \% 66.05 -2.55 63.50 | Peak 74 54 |-10.50 0 1.0
2483.66 \% 45.94 -2.55 43.39 Ave 74 54 |-10.61| 360 1.0
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Modulation Standard: IEEE 802.11n HT20 (6.5Mbps), Adapter: FSP036-RAC

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\(;I:;?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) | (dBuV/m) Peak | Ave | (@B) | Deg. (m)
2389.97 H 66.04 1.44 67.84 | Peak 74 54 -6.16 0 1.0
2389.97 H 48.94 1.44 50.18 Ave 74 54 -3.62 | 360 1.0
2389.97 \% 62.78 2.07 64.85 | Peak | 74 54 -9.15 | 101 1.0
2389.97 \% 48.67 2.07 50.74 Ave 74 54 -3.26 | 360 1.0
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\e/ljcti?r:g Corrected | Result | Limit (ABUV/M)| \argin | Table |Ant High
(MHz) H/IV (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.85 H 61.99 0.10 62.09 | Peak 74 54 |-11.91 0 1.0
2483.85 H 42.52 0.10 42.62 Ave 74 54 | -11.38 | 360 1.0
2483.66 Vv 64.21 -2.55 61.66 | Peak 74 54 |-12.34 0 1.0
2483.66 \% 44.90 -2.55 42.35 Ave 74 54 |-11.65 | 360 1.0

Modulation Standard: IEEE 802.11n HT40 (13.5Mbps), Adapter: FSP036-RAC

Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol R'\(:lae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.05 H 65.95 1.44 67.39 | Peak 74 54 -6.61 0 1.0
2389.05 H 49.46 1.44 50.90 Ave 74 54 -3.10 | 360 1.0
2389.56 V 66.56 2.08 68.64 | Peak 74 54 -5.36 0 1.0
2389.56 \Y, 48.02 2.08 50.10 Ave 74 54 -3.90 | 360 1.0
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol R'\élae(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2484.99 H 62.32 0.08 62.40 | Peak 74 54 | -11.60 0 1.0
2484.99 H 44.46 0.08 44,54 Ave 74 54 -9.46 0 1.0
2484.80 \% 62.39 -2.61 59.78 | Peak 74 54 | -14.22 0 1.0
2484.80 \% 45.44 -2.61 42.83 Ave 74 54 | -11.17 | 360 1.0
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
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Report No.: TEFI11108082

Test Date: Aug. 26, 2011
Atmospheric pressure: 1020 hPa

Temperature: 23°C
Humidity: 65%

Modulation Standard: IEEE 802.11b (1Mbps), Adapter: ADP-36EH C

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rl\eﬂa?;?r:g Corrected | Result | . Limit (dBuV/m)) \argin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2364.06 H 49.35 -0.61 48.74 | Peak 74 54 |-25.26 | 360 1.0
H Ave 74 54
2389.76 \% 49.82 -0.52 49.30 | Peak 74 54 |-24.70 | 147 1.0
\% Ave 74 54
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R’Z'::;g Corrected | Result | Limit (dBuV/m)| pargin | Table |Ant High

(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2490.20 H 50.40 -0.17 50.23 | Peak 74 54 | -23.77 0 1.0
H Ave 74 54
2490.80 \% 50.38 -0.17 50.21 | Peak 74 54 |-23.79 | 343 1.0
\% Ave 74 54

Modulation Standard: IEEE 802.11g (6Mbps), Adapter: ADP-36EH C

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Meter | orrected | Result Limit (dBuV/m)) \argin | Table |Ant High
MHz) | Hv | REAING oo or @B)| @Buvim)| REMETK @dB) | Deg. | (M)
(dBuVv) Peak | Ave
2389.76 H 64.22 -0.52 63.70 Peak 74 54 1-10.30 0 1.0
2389.76 H 45.27 -0.52 44.75 Ave 74 54 -9.25 0 1.0
2388.74 V 69.14 -0.52 68.62 Peak 74 54 -5.38 | 360 1.0
2388.74 V 49.84 -0.52 49.32 Ave 74 54 -4.68 | 360 1.0
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Meter | corrected | Result Limit (dBuV/m)) \argin | Table |Ant High
MHz) | Hv | ReAIN9 oo tor @B)| @Buvim)| REMETK @dB) | Deg. | (M)
(dBuVv) Peak | Ave
2483.66 H 60.15 -0.19 59.96 Peak 74 54 |-14.04 0 1.0
2483.66 H 41.12 -0.19 40.93 Ave 74 54 |-13.07 | 360 1.0
2483.85 V 65.39 -0.19 65.20 Peak 74 54 -8.80 0 1.0
2483.85 Vv 44.65 -0.19 44.46 Ave 74 54 -9.54 360 1.0
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Modulation Standard: IEEE 802.11n HT20 (6.5Mbps), Adapter: ADP-36EH C

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\(;I:;?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.76 H 63.57 -0.52 63.05 | Peak | 74 54 | -10.95 0 1.0
2389.76 H 46.35 -0.52 45.83 Ave 74 54 -8.17 | 360 1.0
2389.04 \Y; 68.07 -0.52 67.55 | Peak 74 54 -6.45 0 1.0
2389.04 V 49.32 -0.52 48.80 Ave 74 54 -5.20 | 360 1.0
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol R'\e/ljcti?r:g Corrected | Result | Limit (ABUV/M)| \argin | Table |Ant High
(MHz) H/IV (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.96 H 58.85 -0.19 58.66 | Peak | 74 54 |-15.34 0 1.0
2483.96 H 41.48 -0.19 41.48 Ave 74 54 |-12.71 0 1.0
2483.58 V 65.03 -0.19 64.84 | Peak | 74 54 -9.16 0 1.0
2483.58 \Y; 45.12 -0.19 44,93 Ave 74 54 -9.07 | 173 1.0
Modulation Standard: IEEE 802.11n HT40 (13.5Mbps), Adapter: ADP-36EH C
Channel 3 Fundamental Frequency: 2422 MHz
Frequency| Ant-Pol R'\(:lae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2388.85 H 60.29 -0.52 59.77 | Peak 74 54 |-14.23 | 360 1.0
2388.85 H 43.73 -0.52 43.21 Ave 74 54 |-10.79 | 315 1.0
2388.54 V 63.45 -0.52 62.93 | Peak 74 54 | -11.07 | 360 1.0
2388.54 V 49.30 -0.52 48.78 Ave 74 54 -5.22 87 1.0
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol R'\élae(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2485.75 H 54.26 -0.19 54.07 | Peak 74 54 |-19.93 0 1.0
2485.75 H 39.70 -0.19 39.51 Ave 74 54 |-14.49 | 360 1.0
2484.88 \% 60.25 -0.19 60.06 | Peak | 74 54 |-13.94 0 1.0
2484.88 \% 42.56 -0.19 42.37 Ave 74 54 | -11.63 | 360 1.0
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
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Report No.: TEFI11108082

10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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